saronas. FCC RF Test Report

Report No. : FR672834C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.175 55.65 -18.35 74 50.6 32.08 7.31 34.34 | 140 | 284 P H
2390 45.83 -8.17 54 40.77 32.08 7.31 34.33 | 140 | 284 A H
* 2412 108.28 - - 103.17 32.1 7.31 34.3 140 | 284 P H
* 2412 105.04 - - 99.93 32.1 7.31 34.3 140 | 284 A H
H
802.11b
H
CHoO1
2387.805 55.39 -18.61 74 50.34 32.08 7.31 34.34 | 115 345 P \Y,
2412MHz
2390 45.6 -8.4 54 40.54 32.08 7.31 34.33 | 115 345 A |V
* 2412 107.25 - - 102.14 32.1 7.31 34.3 115 345 P \Y,
* 2412 104.06 - - 98.95 32.1 7.31 34.3 115 345 A |V
\Y
\Y,
2389.8 55.58 -18.42 74 50.52 32.08 7.31 3433 | 141 | 284 P H
2389.94 46.08 -7.92 54 41.02 32.08 7.31 34.33 | 141 | 284 A H
* 2417 108.74 - - 103.62 32.1 7.31 3429 | 141 | 284 P H
* 2417 105.74 - - 100.62 32.1 7.31 3429 | 141 | 284 A H
P H
802.11b
A H
CH 02
2367.68 55.63 -18.37 74 50.73 32.03 7.24 34.37 | 136 | 345 P \Y,
2417MHz
2389.94 45.96 -8.04 54 40.9 32.08 7.31 34.33 | 136 | 345 A |V
* 2417 106.73 - - 101.61 321 7.31 34.29 136 345 P \%
* 2417 103.65 - - 98.53 32.1 7.31 34.29 | 136 | 345 A |V
P \Y
A \%
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saronas. FCC RF Test Report

Report No. : FR672834C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2329.88 55.95 -18.05 74 51.21 31.99 7.18 3443 | 134 | 288 P H
2389.94 44.57 -9.43 54 39.51 32.08 7.31 34.33 | 134 | 288 A H
* 2437 108.85 - - 103.6 32.14 7.36 3425 | 134 | 288 P H
* 2437 105.63 - - 100.38 32.14 7.36 3425 | 134 | 288 A H
2486.63 55.74 -18.26 74 50.33 32.18 7.4 34.17 | 134 | 288 P H
802.11b
2484.11 45.03 -8.97 54 39.63 32.18 7.4 34.18 | 134 | 288 A H
CH 06
2322.18 55.53 -18.47 74 50.81 31.99 7.18 34.45 111 344 P \Y,
2437MHz
2389.38 445 -9.5 54 39.44 32.08 7.31 34.33 111 344 A |V
* 2437 108.33 - - 103.08 32.14 7.36 34.25 111 344 P \Y,
* 2437 105.2 - - 99.95 32.14 7.36 34.25 111 344 A |V
2488.24 55.56 -18.44 74 50.13 32.2 7.4 34.17 111 344 P \Y
2483.97 44.98 -9.02 54 39.58 32.18 7.4 34.18 111 344 A |V
* 2457 108.68 - - 103.38 32.16 7.36 34.22 | 150 | 288 P H
* 2457 105.51 - - 100.21 32.16 7.36 34.22 | 150 | 288 A H
2483.86 56.29 -17.71 74 50.89 32.18 7.4 34.18 | 150 | 288 P H
2483.56 47.78 -6.22 54 42.38 32.18 7.4 34.18 | 150 | 288 A H
P H
802.11b
A H
CH 10
* 2457 106.58 - - 101.28 32.16 7.36 34.22 | 139 | 359 P \Y,
2457MHz
* 2457 103.53 - - 98.23 32.16 7.36 3422 | 139 | 359 A |V
2483.56 56.66 -17.34 74 51.26 32.18 7.4 34.18 | 139 | 359 P \Y,
2483.5 47.01 -6.99 54 41.61 32.18 7.4 34.18 139 359 A \%
P \Y
A \%
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SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

* 2462 108.93 - - 103.58 32.16 7.4 34.21 | 129 286 P H
* 2462 105.81 - - 100.46 32.16 7.4 34.21 | 129 286 A H
2484.28 56.89 -17.11 74 51.49 32.18 7.4 34.18 | 129 286 P H
2488 46.88 -7.12 54 41.45 32.2 7.4 34.17 | 129 286 A H
H
802.11b
H
CH 11
* 2462 107.16 - - 101.81 32.16 7.4 34.21 | 143 346 P \%
2462MHz
* 2462 104.03 - - 98.68 32.16 7.4 34.21 | 143 | 346 A \%
2486.48 56.9 -17.1 74 51.49 32.18 7.4 34.17 | 143 | 346 P \Y,
2487.92 46.23 -7.77 54 40.8 32.2 7.4 34.17 | 143 | 346 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 43.35 -30.65 74 56.61 34.1 11.68 | 59.04 | 100 0 P H
H
H
802.11b
H
CHO1
4824 43.47 -30.53 74 56.73 34.1 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4836 43.51 -30.49 74 56.74 34.1 11.68 | 59.01 100 0 P H
7248 41.15 -32.85 74 49.27 36.06 13.68 | 57.86 100 0 P H
H
802.11b
H
CH 02
4836 44.25 -29.75 74 57.48 34.1 11.68 | 59.01 100 0 P V
2417MHz
7248 41.41 -32.59 74 49.53 36.06 13.68 | 57.86 100 0 P \%
V
V
4872 43.12 -30.88 74 56.43 34.1 11.53 | 58.94 | 100 0 P H
7308 40.57 -33.43 74 48.6 36.09 13.81 | 57.93 100 0 P H
H
802.11b
H
CH 06
4872 42.04 -31.96 74 55.35 34.1 11.53 | 58.94 | 100 0 P \%
2437MHz
7308 41.27 -32.73 74 49.3 36.09 1381 | 57.93 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

4914 43.95 -30.05 74 57.35 34.1 11.37 | 58.87 | 100 0 P H
7368 40.67 -33.33 74 48.69 36.13 13.88 | 58.03 | 100 0 P H
H

802.11b
H

CH 10
4914 43.54 -30.46 74 56.94 34.1 11.37 | 58.87 | 100 0 P \Y

2457MHz
7368 41.11 -32.89 74 49.13 36.13 13.88 | 58.03 | 100 0 P \Y
\Y
\Y
4926 42.06 -31.94 74 55.43 34.1 11.37 | 58.84 | 100 0 P H
7386 40.96 -33.04 74 48.93 36.14 13.95 | 58.06 | 100 0 P H
H

802.11b
H

CH 11
4926 41.36 -32.64 74 54.73 34.1 11.37 | 58.84 | 100 0 P \Y

2462MHz
7386 40.58 -33.42 74 48.55 36.14 13.95 | 58.06 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 60.16 -13.84 74 55.1 32.08 7.31 34.33 | 102 284 P H
2390 52.1 -1.9 54 47.04 32.08 7.31 34.33 | 102 284 A H
* 2412 108.66 - - 103.55 32.1 7.31 34.3 102 284 P H
* 2412 101.01 - - 95.9 32.1 7.31 34.3 102 284 A H
H
802.11g
H
CHoO1
2389.905 58.88 -15.12 74 53.82 32.08 7.31 34.33 115 343 P \Y,
2412MHz
2390 48.85 -5.15 54 43.79 32.08 7.31 34.33 115 343 A \Y
* 2412 107.75 - - 102.64 32.1 7.31 34.3 115 343 P \Y,
* 2412 100.18 - - 95.07 32.1 7.31 34.3 115 343 A \Y,
\Y
\Y,
2389.24 56.82 -17.18 74 51.76 32.08 7.31 34.33 | 143 285 P H
2389.94 47.26 -6.74 54 42.2 32.08 7.31 34.33 | 143 285 A H
* 2417 109.45 - - 104.33 32.1 7.31 34.29 | 143 285 P H
* 2417 101.53 - - 96.41 32.1 7.31 34.29 | 143 285 A H
P H
802.11g
A H
CH 02
2387 55.38 -18.62 74 50.33 32.08 7.31 34.34 | 116 344 P \Y,
2417MHz
2389.94 46.83 -7.17 54 41.77 32.08 7.31 34.33 116 344 A \Y
* 2417 108.44 - - 103.32 321 7.31 34.29 116 344 P \%
* 2417 100.62 - - 95.5 321 7.31 34.29 116 344 A \%
P \Y
A V
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B2-6 of 17




SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

2377.62 55.43 -18.57 74 50.48 32.06 7.24 34.35 100 285 P H
2389.94 46.16 -7.84 54 41.1 32.08 7.31 34.33 100 285 A H
* 2437 109.85 - - 104.6 32.14 7.36 34.25 100 285 P H
* 2437 101.98 - - 96.73 32.14 7.36 34.25 100 285 A H
2486.21 56.33 -17.67 74 50.92 32.18 7.4 34.17 100 285 P H
802.11g
2484.04 47.14 -6.86 54 41.74 32.18 7.4 34.18 100 285 A H
CH 06
2344.86 55.28 -18.72 74 50.44 32.01 7.24 34.41 111 345 P \%
2437MHz
2389.38 45.82 -8.18 54 40.76 32.08 7.31 34.33 111 345 A \%
* 2437 110.06 - - 104.81 32.14 7.36 34.25 111 345 P \%
* 2437 102 - - 96.75 32.14 7.36 34.25 111 345 A \%
2483.48 55.87 -75.33 131.2 50.47 32.18 7.4 34.18 111 345 P \%
2483.69 46.63 -7.37 54 41.23 32.18 7.4 34.18 111 345 A \%
* 2457 109.32 - - 103.78 324 7.36 34.22 103 286 P H
* 2457 101.56 - - 96.02 324 7.36 34.22 103 286 A H
2484.04 60.81 -13.19 74 55.41 32.18 7.4 34.18 103 286 P H
2483.62 50.44 -3.56 54 45.04 32.18 7.4 34.18 103 286 A H
P H
802.11g
A H
CH 10
* 2457 108.54 - - 103 324 7.36 34.22 140 348 P \%
2457MHz
* 2457 100.61 - - 95.07 324 7.36 34.22 140 348 A \%
2484.1 60.65 -13.35 74 55.25 32.18 7.4 34.18 140 348 P \%
2483.62 50.62 -3.38 54 45.22 32.18 7.4 34.18 140 348 A \%
P \%
A \%
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s=amranas. FCC RF Test Report Report No. : FR672834C

* 2462 108.21 - - 102.86 32.16 7.4 34.21 | 102 | 288 P H
* 2462 100.57 - - 95.22 32.16 7.4 34.21 102 288 A H
2483.56 63.96 -10.04 74 58.56 32.18 7.4 34.18 | 102 | 288 P H
2483.52 52.58 -1.42 54 47.18 32.18 7.4 34.18 102 288 A H
H
802.11g
H
CH11
* 2462 108.01 - - 102.66 32.16 7.4 34.21 172 351 P \%
2462MHz
* 2462 100.07 - - 94.72 32.16 7.4 34.21 172 351 A \%
2483.64 64.99 -9.01 74 59.59 32.18 7.4 34.18 172 351 P \%
2483.52 53.77 -1.03 54 47.57 32.18 7.4 34.18 172 351 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.01 -33.99 74 53.27 34.1 11.68 | 59.04 | 100 0 P H
H
H
802.11g
H
CHO1
4824 41.15 -32.85 74 54.41 34.1 11.68 | 59.04 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4836 40.78 -33.22 74 54.01 34.1 11.68 | 59.01 100 0 P H
7248 42.41 -31.59 74 50.53 36.06 13.68 | 57.86 100 0 P H
H
802.11g
H
CH 02
4836 41.56 -32.44 74 54.79 34.1 11.68 | 59.01 100 0 P V
2417MHz
7248 41.68 -32.32 74 49.8 36.06 13.68 | 57.86 100 0 P \%
V
V
4872 40.07 -33.93 74 53.38 34.1 11.53 | 58.94 | 100 0 P H
7308 41.64 -32.36 74 49.67 36.09 13.81 | 57.93 100 0 P H
H
802.11g
H
CH 06
4872 40.11 -33.89 74 53.42 34.1 11.53 | 58.94 | 100 0 P \%
2437MHz
7308 40.86 -33.14 74 48.89 36.09 1381 | 57.93 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

4914 41.38 -32.62 74 54.78 34.1 11.37 | 58.87 | 100 0 P H
7368 40.69 -33.31 74 48.71 36.13 13.88 | 58.03 | 100 0 P H
H

802.11g
H

CH 10
4914 39.91 -34.09 74 53.31 34.1 11.37 | 58.87 | 100 0 P \Y

2457MHz
7368 41.64 -32.36 74 49.66 36.13 13.88 | 58.03 | 100 0 P \Y
\Y
\Y
4924 40.43 -33.57 74 53.8 34.1 11.37 | 58.84 | 100 0 P H
7386 40.41 -33.59 74 48.38 36.14 13.95 | 58.06 | 100 0 P H
H

802.11g
H

CH 11
4924 39.95 -34.05 74 53.32 34.1 11.37 | 58.84 | 100 0 P \Y

2462MHz
7386 41.98 -32.02 74 49.95 36.14 13.95 | 58.06 | 100 0 P \Y,
\Y
\Y,

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m) (With NB)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2462 109.49 | 35.49 74 103.9 32.4 7.4 34.21 | 258 | 296 P H
2462 101.62 | 47.62 54 96.03 32.4 7.4 34.21 | 258 | 296 A H
2483.6 65.41 -8.59 74 59.74 3245 7.4 34.18 | 258 | 296 P H
2483.52 53.7 -1.3 54 47.03 3245 7.4 34.18 | 258 | 296 P H
H
802.11g
H
CH 11
2462 109.03 | 35.03 74 103.44 32.4 7.4 34.21 | 171 | 357 P \Y,
2462MHz
2462 101.07 | 47.07 54 95.48 32.4 7.4 3421 | 171 | 357 A |V
2484.04 66.86 -7.14 74 61.19 32.45 7.4 34.18 | 171 | 357 P \Y,
2483.52 53.2 -1.8 54 46.53 32.45 7.4 34.18 | 171 | 357 A |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m) (With NB)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4926 40.56 -33.44 74 54.59 33.44 11.37 | 58.84 | 100 0 P H
7386 40.46 -33.54 74 50.1 34.47 13.95 | 58.06 | 100 0 P H
H
802.11g
H
CH 11
4926 40.37 -33.63 74 54.4 33.44 11.37 | 58.84 | 100 0 P \Y
2462MHz
7386 40.12 -33.88 74 49.76 34.47 1395 | 58.06 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11g (Band Edge @ 3m) (Eapphone2)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 108.64 - - 103.05 32.4 7.4 3421 | 224 | 298 P H
* 2462 100.91 - - 95.32 32.4 7.4 3421 | 224 | 298 A H
2484.2 65.93 -8.07 74 60.26 3245 7.4 34.18 | 224 | 298 P H
2483.52 53.48 -1.52 54 46.81 3245 7.4 34.18 | 224 | 298 P H
H
802.11g
H
CH 11
* 2462 107.91 - - 102.32 32.4 7.4 34.21 | 138 | 358 P \Y,
2462MHz
* 2462 100.53 - - 94.94 32.4 7.4 34.21 | 138 | 358 A |V
2484.12 65.33 -8.67 74 59.66 32.45 7.4 34.18 | 138 | 358 P \Y,
2483.52 53.64 -1.36 54 46.97 32.45 7.4 34.18 | 138 | 358 A |V
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B2-13 of 17




saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m) (Eapphone2)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4926 40.67 -33.33 74 54.7 33.44 11.37 | 58.84 | 100 0 P H
7386 40.52 -33.48 74 50.16 34.47 13.95 | 58.06 | 100 0 P H
H
802.11g
H
CH 11
4926 40.25 -33.75 74 54.28 33.44 11.37 | 58.84 | 100 0 P \Y
2462MHz
7386 40.03 -33.97 74 49.67 34.47 1395 | 58.06 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR672834C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
149.07 38.44 -5.06 43.5 50.43 17.73 1.78 315 100 288 P H
226.29 31.36 -14.64 46 43.84 16.88 2.07 31.43 P H
297.3 34.37 -11.63 46 43.55 19.78 2.32 31.28 P H
531 26.84 -19.16 46 30.22 24.44 3.14 30.96 P H
839 33.03 -12.97 46 31.02 28.48 4.1 30.57 P H
996.5 33.49 -20.51 54 29.74 30.29 3.98 30.52 P H
H
H
H
H
H
2.4GHz
H
802.11g
76.44 33.47 -6.53 40 50.29 13.46 1.28 31.56 100 71 P \%
LF
99.12 32.56 -10.94 43.5 46.53 16.27 1.28 31.52 P \Y,
221.16 29.46 -16.54 46 42.35 16.48 2.07 31.44 P \%
328.7 27.76 -18.24 46 35.98 20.61 2.41 31.24 P \%
680.1 29.06 -16.94 46 29.95 26.2 3.65 30.74 P \Y,
973.4 33.38 -20.62 54 29.59 30.25 4.07 30.53 P \%
\Y,
\%
V
V
\%
V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

SPORTON INTERNATIONAL INC.
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.59 58.88 -15.12 74 53.82 32.08 7.31 34.33 290 298 P H
2390 52.57 -1.43 54 47.51 32.08 7.31 34.33 290 298 A H
* 2412 113.16 - - 108.05 321 7.31 34.3 290 298 P H
* 2412 110.09 - - 104.98 321 7.31 34.3 290 298 A H
H
802.11b
H
CHO1
2387.28 59.27 -14.73 74 54.22 32.08 7.31 34.34 100 70 P \%
2412MHz
2390 51.63 -2.37 54 46.57 32.08 7.31 34.33 100 70 A \Y,
* 2412 112.03 - - 106.92 321 7.31 34.3 100 70 P \%
* 2412 109.06 - - 103.95 321 7.31 34.3 100 70 A \%
V
\%
2389.8 57.56 -16.44 74 52.5 32.08 7.31 34.33 292 304 P H
2389.94 50.41 -3.59 54 45.35 32.08 7.31 34.33 292 304 A H
* 2417 112.62 - - 107.5 321 7.31 34.29 292 304 P H
* 2417 109.53 - - 104.41 321 7.31 34.29 292 304 A H
P H
802.11b
A H
CH 02
2389.94 56.45 -17.55 74 51.39 32.08 7.31 34.33 112 72 P \%
2417MHz
2389.94 48.34 -5.66 54 43.28 32.08 7.31 34.33 112 72 A \Y,
* 2417 111.66 - - 106.54 321 7.31 34.29 112 72 P \%
* 2417 108.71 - - 103.59 321 7.31 34.29 112 72 A \%
P \Y,
A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2324.28 56.15 -17.85 74 51.42 31.99 7.18 34.44 | 284 300 P H
2389.94 45.05 -8.95 54 39.99 32.08 7.31 34.33 284 300 A H
* 2437 113.26 - - 108.01 32.14 7.36 34.25 284 300 P H
* 2437 110.28 - - 105.03 32.14 7.36 34.25 284 300 A H
2486.49 55.72 -18.28 74 50.31 32.18 7.4 34.17 284 300 H
802.11b
2483.52 45.41 -8.59 54 40.01 32.18 7.4 34.18 284 300 H
CH 06
2386.02 55.71 -18.29 74 50.66 32.08 7.31 34.34 100 70 P \%
2437MHz
2389.66 44.93 -9.07 54 39.87 32.08 7.31 34.33 100 70 A \Y,
* 2437 111.82 - - 106.57 32.14 7.36 34.25 100 70 P \%
* 2437 108.78 - - 103.53 32.14 7.36 34.25 100 70 A \%
2492.37 55.63 -18.37 74 50.19 32.2 7.4 34.16 100 70 \Y,
2483.55 45.3 -8.7 54 39.9 32.18 7.4 34.18 100 70 \%
* 2457 112.82 - - 107.52 32.16 7.36 34.22 280 309 P H
* 2457 109.86 - - 104.56 32.16 7.36 34.22 280 309 A H
2485.3 56.86 -17.14 74 51.45 32.18 7.4 34.17 280 309 P H
2483.56 48.79 -5.21 54 43.39 32.18 7.4 34.18 280 309 A H
P H
802.11b
A H
CH 10
* 2457 110.85 - - 105.55 32.16 7.36 34.22 100 70 P \%
2457MHz
* 2457 107.88 - - 102.58 32.16 7.36 34.22 100 70 A V
2483.5 57.48 -16.52 74 52.08 32.18 7.4 34.18 100 70 P \%
2483.62 49.3 -4.7 54 43.9 32.18 7.4 34.18 100 70 A \%
P \Y,
A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B3-2 of 23




samonas. FCC RF Test Report

Report No. : FR672834C

2462 113.47 - - 108.12 32.16 7.4 34.21 | 280 306 P H
2462 110.47 - - 105.12 32.16 7.4 34.21 | 280 | 306 A H
2483.56 57.91 -16.09 74 52.51 32.18 7.4 34.18 | 280 306 P H
2483.52 51.56 -2.44 54 46.16 32.18 7.4 34.18 | 280 | 306 A H
H
802.11b
H
CH11
2462 111.24 - - 105.89 32.16 7.4 34.21 114 70 P \Y
2462MHz
2462 108.26 - - 102.91 32.16 7.4 34.21 114 70 A \Y,
2483.56 58.12 -15.88 74 52.72 32.18 7.4 34.18 114 70 P \Y
2483.52 50.4 -3.6 54 45 32.18 7.4 34.18 114 70 A \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.83 -31.17 74 56.09 34.1 11.68 | 59.04 | 100 0 P H
H
H
802.11b
H
CHO1
4824 42.9 -31.1 74 56.16 34.1 11.68 | 59.04 | 100 0 P \Y,
2412MHz
\Y
\Y,
\Y
4834 44.68 -29.32 74 57.91 34.1 11.68 | 59.01 | 100 0 P H
7251 40.83 -33.17 74 48.95 36.06 13.68 | 57.86 | 100 0 P H
H
802.11b
H
CH 02
4834 43.55 -30.45 74 56.78 34.1 11.68 | 59.01 | 100 0 P \Y
2417MHz
7251 41.54 -32.46 74 49.66 36.06 13.68 | 57.86 | 100 0 P \Y
\Y
\Y
4874 45.79 -28.21 74 59.1 34.1 11.53 | 58.94 | 100 0 P H
7311 41 -33 74 49.03 36.09 13.81 | 57.93 | 100 0 P H
H
802.11b
H
CH 06
4874 43.55 -30.45 74 56.86 34.1 11.53 | 58.94 | 100 0 P \Y,
2437MHz
7311 41.44 -32.56 74 49.47 36.09 13.81 | 57.93 | 100 0 P \Y
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4914 44.9 -29.1 74 58.3 34.1 11.37 | 58.87 100 0 P H
7371 42.04 -31.96 74 50.06 36.13 13.88 | 58.03 100 0 P H
H

802.11b
H

CH 10

4914 42.83 -31.17 74 56.23 34.1 11.37 | 58.87 100 0 P \%

2457MHz
7371 41.14 -32.86 74 49.16 36.13 13.88 | 58.03 100 0 P \Y
\Y
\Y,
4924 45.34 -28.66 74 58.71 34.1 11.37 | 58.84 | 100 0 P H
7386 41.71 -32.29 74 49.68 36.14 13.95 | 58.06 100 0 P H
H

802.11b
H

CH11

4924 43.14 -30.86 74 56.51 34.1 11.37 | 58.84 | 100 0 P \Y,

2462MHz
7386 40.66 -33.34 74 48.63 36.14 13.95 | 58.06 100 0 P \Y
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 61.59 -12.41 74 56.53 32.08 7.31 34.33 256 305 P H
2388.12 51.84 -2.16 54 46.79 32.08 7.31 34.34 | 256 305 A H
* 2412 113.26 - - 108.15 321 7.31 34.3 256 305 P H
* 2412 105.34 - - 100.23 321 7.31 34.3 256 305 A H
H
802.11g
H
CHO1
2390 62.13 -11.87 74 57.07 32.08 7.31 34.33 125 53 P \%
2412MHz
2390 52.23 -1.77 54 47.17 32.08 7.31 34.33 125 53 A \Y,
* 2412 111.91 - - 106.8 321 7.31 34.3 125 53 P \%
* 2412 104.42 - - 99.31 321 7.31 34.3 125 53 A \%
\Y,
\%
2388.68 60.71 -13.29 74 55.65 32.08 7.31 34.33 255 305 P H
2388.54 51.46 -2.54 54 46.41 32.08 7.31 34.34 | 255 305 A H
2417 114.1 - - 108.98 32.1 7.31 34.29 255 305 P H
2417 106.9 - - 101.78 321 7.31 34.29 255 305 A H
P H
802.11g
A H
CH 02
2388.96 62.47 -11.53 74 57.41 32.08 7.31 34.33 100 59 P \%
2417MHz
2389.94 53.25 -1.25 54 47.69 32.08 7.31 34.33 100 59 A V
2417 112.09 - - 106.97 321 7.31 34.29 100 59 P \%
2417 104.82 - - 99.7 321 7.31 34.29 100 59 A \%
P \Y,
A \%
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2388.12 56.87 -17.13 74 51.82 32.08 7.31 34.34 283 280 P H
2389.66 47.33 -6.67 54 42.27 32.08 7.31 34.33 283 280 A H
* 2437 113.25 - - 108 32.14 7.36 34.25 283 280 P H
* 2437 105.65 - - 100.4 32.14 7.36 34.25 283 280 A H
2484.53 57.48 -16.52 74 52.08 32.18 7.4 34.18 283 280 P H
802.11g
2483.55 48.14 -5.86 54 42.74 32.18 7.4 34.18 283 280 A H
CH 06
2389.8 58.5 -15.5 74 53.44 32.08 7.31 34.33 110 55 P \%
2437MHz
2389.8 48.1 -5.9 54 43.04 32.08 7.31 34.33 110 55 A \%
* 2437 113.11 - - 107.86 32.14 7.36 34.25 110 55 P \%
* 2437 105.36 - - 100.11 32.14 7.36 34.25 110 55 A \%
2484.81 56.73 -17.27 74 51.33 32.18 7.4 34.18 110 55 P \%
2483.5 47.4 -6.6 54 42 32.18 7.4 34.18 110 55 A \%
2457 113.85 - - 108.55 32.16 7.36 34.22 280 306 P H
2457 106.34 - - 101.04 32.16 7.36 34.22 280 306 A H
2483.68 62.17 -11.83 74 56.77 32.18 7.4 34.18 280 306 P H
2483.56 52.5 -1.5 54 47.1 32.18 7.4 34.18 280 306 A H
P H
802.11g
A H
CH 10
2457 113.14 - - 107.6 324 7.36 34.22 135 55 P \%
2457MHz
2457 105.7 - - 100.16 324 7.36 34.22 135 55 A \%
2483.62 61.42 -12.58 74 56.02 32.18 7.4 34.18 135 55 P \%
2483.5 53.42 -1.38 54 47.22 32.18 7.4 34.18 135 55 A \%
P \%
A \%
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* 2462 112.38 - - 107.03 32.16 7.4 34.21 279 309 P H
* 2462 104.4 - - 99.05 32.16 7.4 34.21 | 279 | 309 A H
2483.6 61.43 -12.57 74 56.03 32.18 7.4 34.18 279 309 P H
2483.52 52.69 -1.31 54 47.29 32.18 7.4 34.18 | 279 | 309 A H
H
802.11g
H
CH11
* 2462 110.63 - - 105.28 32.16 7.4 34.21 | 129 52 P \Y
2462MHz
* 2462 102.94 - - 97.59 32.16 7.4 34.21 129 52 A \%
2483.68 61.83 -12.17 74 56.43 32.18 7.4 34.18 | 129 52 P \Y
2483.52 51.95 -2.05 54 46.55 32.18 7.4 34.18 129 52 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 41.84 -32.16 74 55.1 34.1 11.68 | 59.04 | 100 0 P H
H
H
802.11g
H
CHO1
4824 41.75 -32.25 74 55.01 34.1 11.68 | 59.04 | 100 0 P \Y,
2412MHz
\Y
\Y,
\Y
4834 41.74 -32.26 74 54.97 34.1 11.68 | 59.01 | 100 0 P H
7251 40.76 -33.24 74 48.88 36.06 13.68 | 57.86 | 100 0 P H
H
802.11g
H
CH 02
4834 41.43 -32.57 74 54.66 34.1 11.68 | 59.01 | 100 0 P \Y
2417MHz
7251 41.8 -32.2 74 49.92 36.06 13.68 | 57.86 | 100 0 P \Y
\Y
\Y
4874 41.64 -32.36 74 54.95 34.1 11.53 | 58.94 | 100 0 P H
7311 40.81 -33.19 74 48.84 36.09 13.81 | 57.93 | 100 0 P H
H
802.11g
H
CH 06
4874 40.92 -33.08 74 54.23 34.1 11.53 | 58.94 | 100 0 P \Y,
2437MHz
7311 41.4 -32.6 74 49.43 36.09 13.81 | 57.93 | 100 0 P \Y
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4914 41.7 -32.3 74 55.1 34.1 11.37 | 58.87 100 0 P H
7371 40.8 -33.2 74 48.82 36.13 13.88 | 58.03 100 0 P H
H

802.11g
H

CH 10

4914 40.77 -33.23 74 54.17 34.1 11.37 | 58.87 100 0 P \Y

2457MHz
7371 40.51 -33.49 74 48.53 36.13 13.88 | 58.03 100 0 P \Y
\Y
\Y,
4924 41.01 -32.99 74 54.38 34.1 11.37 | 58.84 | 100 0 P H
7386 40.86 -33.14 74 48.83 36.14 13.95 | 58.06 100 0 P H
H

802.11g
H

CH11

4924 40.7 -33.3 74 54.07 34.1 11.37 | 58.84 | 100 0 P \Y,

2462MHz
7386 41.78 -32.22 74 49.75 36.14 13.95 | 58.06 100 0 P \Y
\Y,
\Y

3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
2390 63.44 -10.56 74 58.38 32.08 7.31 34.33 256 306 P H
2389.695 51.58 -2.42 54 46.52 32.08 7.31 34.33 256 306 A H
* 2412 110.74 - - 105.63 321 7.31 34.3 256 306 P H
* 2412 103.33 - - 98.22 321 7.31 34.3 256 306 A H
802.11ac H
VHT20 H
CHO1 2389.275 60.17 -13.83 74 55.11 32.08 7.31 34.33 125 54 P \%
2412MHz 2389.275 51.12 | -2.88 54 46.06 | 32.08 731 | 3433 | 125 | 54 | A |V
* 2412 110.43 - - 105.32 32.1 7.31 34.3 125 54 P \%
* 2412 102.21 - - 97.1 32.1 7.31 34.3 125 54 A \%
\%
\%
2389.24 61.19 -12.81 74 56.13 32.08 7.31 34.33 256 306 P H
2389.94 52.72 -1.28 54 47.66 32.08 7.31 34.33 256 306 A H
* 2417 113.83 - - 108.71 321 7.31 34.29 256 306 P H
* 2417 106.14 - - 101.02 321 7.31 34.29 256 306 A H
802.11ac P | H
VHT20 A | H
CH 02 2388.82 61.44 -12.56 74 56.38 32.08 7.31 34.33 100 58 P \%
2417MHz 2389.94 53.26 | -1.54 54 4729 | 32.08 731 | 3433 | 100 | 58 A |V
* 2417 111.19 - - 106.07 321 7.31 34.29 100 58 P \%
* 2417 103.94 - - 98.82 321 7.31 34.29 100 58 A \%
P \%
A \%
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2389.66 57.04 |-16.96 74 51.98 | 32.08 7.31 | 3433 | 279 | 308 | P | H
2389.66 47.97 -6.03 54 42.91 | 32.08 7.31 | 3433 | 279 | 308 | A | H
* 2437 112.65 - - 107.4 | 32.14 7.36 | 3425 | 279 | 308 | P | H
* 2437 105.91 - - 100.66 | 32.14 7.36 | 3425 | 279 | 308 | A | H
802.11ac 2483.83 57.71 |-16.29 74 52.31 | 32.18 7.4 3418 | 279 | 308 | P | H
VHT20 2483.52 48.09 | -5.91 54 42.69 | 32.18 7.4 3418 | 279 | 308 | A | H
CH 06 2388.82 58.16 |-15.84 74 53.1 32.08 7.31 | 3433 | 108 | 57 P |V
2437MHz 2389.8 49.2 -4.8 54 44.14 32.08 731 | 3433 | 108 | 57 A |V
* 2437 112.53 - - 107.28 | 32.14 7.36 | 3425 | 108 | 57 P |V
* 2437 104.41 . - 99.16 | 32.14 7.36 | 34.25 | 108 | 57 A |V
2485.02 59.06 | -14.94 74 53.65 | 32.18 7.4 34.17 | 108 | 57 P |V
2483.62 49.12 -4.88 54 4372 | 32.18 7.4 34.18 | 108 | 57 A |V
2457 112.7 . - 107.4 | 32.16 7.36 | 3422 | 279 | 308 | P | H
2457 105.55 - - 100.25 | 32.16 7.36 | 3422 | 279 | 308 | A | H
* 2484.16 62.88 | -11.12 74 57.48 | 32.18 7.4 3418 | 279 | 308 | P | H
* 2483.8 52.58 | -1.42 54 47.18 | 32.18 7.4 3418 | 279 | 308 | A | H
802.11ac p H
VHT20 A | H
CH 10 2457 111.18 - - 105.88 | 32.16 7.36 | 3422 | 132 | 55 P |V
2457MHz 2457 104.67 - - 99.37 32.16 7.36 | 34.22 | 132 55 A |V
* 2484.22 63.1 -10.9 74 57.7 32.18 7.4 34.18 | 132 | 55 P |V
* 2484.04 53.57 -1.01 54 4732 | 32.18 7.4 3418 | 132 | 55 A |V
P |V
A |V
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802.11ac
VHT20
CH11

2462MHz

2462 110.67 - - 105.32 32.16 7.4 34.21 279 309 P H
2462 103.66 - - 98.31 32.16 7.4 34.21 279 309 A H
2483.88 62.29 -11.71 74 56.89 32.18 7.4 34.18 279 309 P H
2483.88 52.38 -1.62 54 46.98 32.18 7.4 34.18 279 309 A H
H

H

2462 109.94 - - 104.59 32.16 7.4 34.21 132 54 P \%
2462 102.73 - - 97.38 32.16 7.4 34.21 132 54 A \Y
2484 62.5 -11.5 74 57.1 32.18 7.4 34.18 132 54 P \%
2484.08 52.73 -1.27 54 47.33 32.18 7.4 34.18 132 54 A \Y
\%

\%

Remark

No other spurious found.

All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.19 -30.81 74 56.45 34.1 11.68 59.04 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 41.89 -32.11 74 55.15 34.1 11.68 59.04 100 0 P \%
2412MHz v
\%
\%
4834 41.95 -32.05 74 55.18 34.1 11.68 59.01 100 0 P H
7251 41.64 | -32.36 74 49.76 36.06 13.68 | 57.86 | 100 0 P H
802.11ac H
VHT20 H
CH 02 4834 41.57 -32.43 74 54.8 34.1 11.68 59.01 100 0 P \%
2417MHz 7251 40.72 -33.28 74 48.84 36.06 13.68 57.86 100 0 P \%
\%
\%
4872 41.4 -32.6 74 54.71 34.1 11.53 58.94 100 0 P H
7311 41.01 -32.99 74 49.04 36.09 13.81 57.93 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 41.14 -32.86 74 54.45 34.1 11.53 58.94 100 0 P \%
2437TMHz 7311 42.4 -31.6 74 5043 | 36.09 | 13.81 | 57.93 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4914 41.36 -32.64 74 54.76 34.1 11.37 58.87 100 0 P H
7371 40.39 -33.61 74 48.41 36.13 13.88 | 58.03 | 100 0 P H
802.11ac H
VHT20 H
CH 10 4914 42.86 -31.14 74 56.26 34.1 11.37 58.87 100 0 P \%
2457TMHz 7371 40.59 | -33.41 74 48.61 | 36.13 | 13.88 | 58.03 | 100 0 P |V
\%
\%
4924 41.97 -32.03 74 55.34 34.1 11.37 58.84 100 0 P H
7386 41.94 -32.06 74 49.91 36.14 13.95 | 58.06 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 43.35 -30.65 74 56.72 34.1 11.37 58.84 100 0 P \%
2462MHz 7386 4156 |-32.44 74 4953 | 36.14 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.24 61.19 -12.81 74 56.13 32.08 7.31 34.33 320 308 P H
2388.82 52.51 -1.49 54 47.45 32.08 7.31 34.33 | 320 | 308 A H
* 2422 106.05 - - 100.85 32.12 7.36 34.28 320 308 P H
* 2422 98.83 - - 93.63 32.12 7.36 34.28 | 320 | 308 A H
802.11ac 2484.88 55.89 -18.11 74 50.49 32.18 7.4 34.18 | 320 | 308 P H
VHT40 2483.9 47.06 -6.94 54 41.66 32.18 7.4 34.18 320 308 A H
CH 03 2389.1 61.66 -12.34 74 56.6 32.08 7.31 34.33 | 109 60 P Y
2422MHz 2389.24 53.37 -1.42 54 47.41 32.08 7.31 34.33 109 60 A \%
* 2422 104.31 - - 99.11 32.12 7.36 34.28 | 109 60 P Y,
* 2422 97.05 - - 91.85 32.12 7.36 34.28 | 109 60 AV
2484.53 55.5 -18.5 74 50.1 32.18 7.4 34.18 109 60 P \%
2484.53 47.18 -6.82 54 41.78 32.18 7.4 34.18 109 60 A \%
2389.8 60.34 -13.66 74 55.28 32.08 7.31 3433 | 321 | 306 P H
2389.52 53.5 -1.5 54 47.44 32.08 7.31 34.33 321 306 A H
* 2427 106.7 - - 101.49 32.12 7.36 34.27 321 306 P H
* 2427 99.83 - - 94.62 32.12 7.36 34.27 321 306 A H
802.11ac 2498.53 55.78 |-18.22 74 50.33 32.2 7.4 3415 | 321 | 306 | P | H
VHT40 2486.56 46.91 -7.09 54 41.5 32.18 7.4 34.17 321 306 A H
CH 04 2389.24 63.14 -10.86 74 58.08 32.08 7.31 34.33 109 60 P \%
2427MHz 2389.66 5322 | -1.78 54 47.16 | 32.08 731 | 3433 | 109 | 60 AV
* 2427 103.98 - - 98.77 32.12 7.36 34.27 109 60 P \%
* 2427 97.22 - - 92.01 32.12 7.36 34.27 109 60 A \%
2486.91 56.54 -17.46 74 51.13 32.18 7.4 34.17 109 60 P \%
2484.6 47.47 -6.53 54 42.07 32.18 7.4 34.18 109 60 A \%
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2389.94 6156 |-12.44 74 56.5 32.08 731 | 3433 | 284 | 298 | P | H
2389.66 52.76 | -1.24 54 47.7 32.08 731 | 3433 | 284 | 298 | A | H
2437 107.19 - - 101.94 | 32.14 736 | 3425 | 284 | 298 | P | H
2437 100.47 - - 9522 | 32.14 736 | 3425 | 284 | 298 | A | H
802.11ac 2486.91 57.56 | -16.44 74 52.15 | 32.18 7.4 3417 | 284 | 298 | P | H
VHT40 2484.53 49.27 | -4.73 54 43.87 | 32.18 7.4 3418 | 284 | 298 | A | H
CH 06 2389.52 61.71 | -12.29 74 56.65 | 32.08 7.31 | 3433 | 109 | 60 P |V
2437MHz 2389.24 52.88 -1.12 54 47.82 32.08 7.31 | 34.33 | 109 60 A |V
2437 106.49 - - 101.24 | 32.14 7.36 | 3425 | 109 | 60 P |V
2437 99.38 . - 94.13 | 32.14 7.36 | 3425 | 109 | 60 A |V
2486.49 59.81 |-14.19 74 54.4 32.18 7.4 34.17 | 109 | 60 P |V
2484.25 49.12 | -4.88 54 4372 | 32.18 7.4 34.18 | 109 | 60 A |V
2389.52 56.16 |-17.84 74 51.1 32.08 731 | 3433 | 284 | 299 | P | H
2389.8 47.76 | -6.24 54 427 32.08 731 | 3433 | 284 | 299 | A | H
2447 105.77 . - 10051 | 32.14 7.36 | 3424 | 284 | 299 | P | H
2447 98.53 - - 93.27 | 32.14 736 | 3424 | 284 | 299 | A | H
802.11ac 2484.88 61.64 |-12.36 74 56.24 | 32.18 7.4 3418 | 284 | 299 | P | H
VHT40 2484.25 5297 | -1.03 54 4757 | 32.18 7.4 3418 | 284 | 299 | A | H
CH 08 2389.52 55.96 | -18.04 74 50.9 32.08 731 | 3433 | 111 59 P |V
2447MHz 2389.38 47.65 -6.35 54 4259 | 32.08 7.31 | 3433 | 111 59 A |V
2447 105.04 - - 99.78 | 32.14 736 | 3424 | 111 59 P |V
2447 97.61 - - 92.35 | 32.14 7.36 | 3424 | 111 59 A |V
2484.11 61.64 |-12.36 74 56.24 | 32.18 7.4 3418 | 111 59 P |V
2484.46 52.96 | -1.04 54 4756 | 32.18 7.4 3418 | 111 59 A |V
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2384.48 56.28 -17.72 74 51.25 32.06 7.31 34.34 284 298 P H
2389.94 46.95 -7.05 54 41.89 32.08 7.31 34.33 284 298 A H
* 2452 105.75 - - 100.48 32.14 7.36 34.23 284 298 P H
* 2452 98.14 - - 92.87 32.14 7.36 34.23 284 298 A H
802.11ac 2484.11 60.4 -13.6 74 55 32.18 7.4 3418 | 284 | 298 | P | H
VHT40 2484.39 52.39 -1.61 54 46.99 32.18 7.4 34.18 284 298 A H
CH 09 23534 55.54 -18.46 74 50.66 32.03 7.24 34.39 109 60 P \%
2452MHz 2389.24 4715 | -6.85 54 42.09 | 32.08 731 | 3433 | 109 | 60 A |V
* 2452 104.04 - - 98.77 32.14 7.36 34.23 109 60 P \%
* 2452 96.89 - - 91.62 32.14 7.36 34.23 109 60 A \%
2484.11 60.41 -13.59 74 55.01 32.18 7.4 34.18 109 60 P \%
2483.9 51.84 -2.16 54 46.44 32.18 7.4 34.18 109 60 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B3-18 of 23




samonas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
4844 39.85 -34.15 74 53.08 34.1 11.68 59.01 100 0 P H
7266 41.98 -32.02 74 50.05 36.07 13.75 57.89 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 39.65 -34.35 74 52.88 34.1 11.68 59.01 100 0 P \%
2422MHz 7266 40.96 | -33.04 74 49.03 | 36.07 | 13.75 | 57.89 | 100 0 P |V
\%
\%
4854 40.98 -33.02 74 54.18 34.1 11.68 58.98 100 0 P H
7281 40.87 -33.13 74 48.94 36.07 13.75 57.89 100 0 P H
802.11ac H
VHT40 H
CH 04 4854 41.67 -32.33 74 54.87 34.1 11.68 58.98 100 0 P \%
2427MHz 7281 41.81 -32.19 74 49.88 36.07 13.75 57.89 100 0 P \%
\%
\%
4874 39.69 -34.31 74 53 34.1 11.53 58.94 100 0 P H
7311 40.94 -33.06 74 48.97 36.09 13.81 57.93 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 40.63 -33.37 74 53.94 34.1 11.53 58.94 100 0 P \%
2437TMHz 7311 39.47 |-34.53 74 47.5 36.09 | 13.81 | 57.93 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4894 38.92 -35.08 74 52.2 34.1 11.53 58.91 100 0 P H
7341 41.13 -32.87 74 49.12 36.11 13.88 57.98 100 0 P H
802.11ac H
VHT40 H
CH 08 4894 39.71 -34.29 74 52.99 34.1 11.53 58.91 100 0 P \%
2447TMHz 7341 40.61 | -33.39 74 48.6 36.11 | 13.88 | 57.98 | 100 0 P |V
\%
\%
4904 40.28 | -33.72 74 53.68 34.1 11.37 | 58.87 | 100 0 P H
7356 41.01 | -32.99 74 49.02 36.12 13.88 | 58.01 | 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 39.65 |-34.35 74 53.05 34.1 11.37 | 58.87 | 100 0 P |V
2452MHz 7356 41.07 |-32.93 74 49.08 | 36.12 | 13.88 | 58.01 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
149.07 38.45 -5.05 43.5 50.44 17.73 1.78 315 100 330 P H
225.48 30.35 -15.65 46 42.83 16.88 2.07 31.43 P H
297.84 34.38 -11.62 46 43.55 19.78 2.32 31.27 P H
308.4 33.85 -12.15 46 42.66 20.04 241 31.26 P H
726.3 29.92 -16.08 46 30.05 26.82 3.74 30.69 P H
953.8 33.75 -12.25 46 30 30.21 4.07 30.53 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 77.52 33.54 -6.46 40 50.25 13.57 1.28 31.56 100 105 P \%
LF 99.12 32.81 -10.69 43.5 46.78 16.27 1.28 31.52 P \%
221.16 30.24 -15.76 46 43.13 16.48 2.07 31.44 P \%
302.8 28.33 -17.67 46 37.31 19.88 241 31.27 P \%
769.7 31.11 -14.89 46 30.52 27.4 3.82 30.63 P \%
967.8 33.55 -20.45 54 29.77 30.24 4.07 30.53 P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 @ P | H
CHO1
2419MHz 2390 4354 |-1046| 54 426 | 3222 | 458 | 3586 | 103 | 308 | A | H
1. Level(dBuV/m)=
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBpuV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpyV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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<TXBF Modes>

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2389.485 59.64 -14.36 74 54.47 32.19 7.31 34.33 278 306 P H
2390 48.57 -5.43 54 434 32.19 7.31 34.33 278 306 A H
* 2412 109.4 - - 104.15 32.24 7.31 34.3 278 306 P H
* 2412 103.72 - - 98.47 32.24 7.31 34.3 278 306 A H
802.11ac H
VHT20 H
CHO1 2388.435 57.01 -16.99 74 51.85 32.19 7.31 34.34 175 0 P \%
2412MHz 2389.905 47.02 -6.98 54 4185 | 32.19 7.31 | 3433 | 175 0 AV
* 2412 106.92 - - 101.67 32.24 7.31 34.3 175 0 P \%
* 2412 97.31 - - 92.06 32.24 7.31 34.3 175 0 A \%
\%
\%
2382.1 56.34 -17.66 74 51.24 32.14 7.31 34.35 268 304 P H
2389.94 47.21 -6.79 54 42.04 32.19 7.31 34.33 268 304 A H
* 2417 109.77 - - 104.51 32.24 7.31 34.29 268 304 P H
* 2417 103.82 - - 98.56 32.24 7.31 34.29 268 304 A H
802.11ac p H
VHT20 A H
CH 02 2385.46 55.5 -18.5 74 50.39 32.14 7.31 34.34 160 0 P \%
2417MHz 2389.8 45.9 -8.1 54 40.73 32.19 7.31 34.33 160 0 A \%
* 2417 105.45 - - 100.19 32.24 7.31 34.29 160 0 P \%
* 2417 97.75 - - 92.49 32.24 7.31 34.29 160 0 A \%
P \%
A \%
SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : B4-1 of 13




SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

2388.82 57.33 | -16.67 74 52.16 | 32.19 731 | 3433 | 274 | 299 | P | H
2389.94 4753 | -6.47 54 4236 | 32.19 731 | 3433 | 274 | 299 | A | H
* 2437 113.77 - - 108.32 | 32.34 736 | 3425 | 274 | 299 | P | H
* 2437 107.56 - - 102.11 | 32.34 736 | 3425 | 274 | 299 | A | H
802.11ac 2484.95 57.46 |-16.54 74 51.78 | 32.45 7.4 3417 | 274 | 299 | P | H
VHT20 2483.52 4858 | -5.42 54 4291 | 32.45 7.4 3418 | 274 | 299 | A | H
CH 06 2328.2 55.48 | -18.52 74 50.76 | 31.98 7.18 | 34.44 | 174 0 P |V
2437MHz 2389.66 46.05 -7.95 54 40.88 | 32.19 7.31 | 3433 | 174 0 AV
* 2437 108.26 . - 102.81 | 32.34 7.36 | 3425 | 174 0 P |V
* 2437 100.67 - - 9522 | 32.34 7.36 | 34.25 | 174 0 AV
2487.26 56.77 |-17.23 74 51.09 | 32.45 7.4 34.17 | 174 0 P |V
2484.04 47.33 | -6.67 54 41.66 | 32.45 7.4 34.18 | 174 0 AV
* 2457 111.22 - - 105.68 | 32.4 736 | 3422 | 290 | 299 | P | H
* 2457 105.76 . - 100.22 | 324 7.36 | 3422 | 290 | 299 | A | H
2484.58 58.77 | -15.23 74 53.1 32.45 7.4 3418 | 290 | 299 | P | H
2483.8 49.44 | -4.56 54 43.77 | 32.45 7.4 3418 | 290 | 299 | A | H
802.11ac P | H
VHT20 A | H
CH 10 * 2457 108.16 - - 102.62 | 324 7.36 | 3422 | 174 0 P |V
2457MHz | * 2457 98.86 - - 93.32 32.4 7.36 | 3422 | 174 0 A |V
2484.76 59.14 |-14.86 74 53.47 | 32.45 7.4 34.18 | 174 0 P |V
2483.5 4852 | -5.48 54 42.85 | 32.45 7.4 34.18 | 174 0 AV
P |V
AV
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* 2462 111.54 - - 105.95 324 7.4 34.21 288 308 P H
* 2462 105.53 - - 99.94 324 7.4 34.21 288 308 A H
2483.84 65.68 -8.32 74 60.01 32.45 7.4 34.18 | 288 | 308 P H
2483.6 52.74 -1.26 54 47.07 32.45 7.4 34.18 288 308 A H
802.11ac H
VHT20 H
CH11 * 2462 108.59 - - 103 324 7.4 34.21 168 0 P \%
2462MHz |« 2462 99.7 - - 94.11 32.4 7.4 3421 | 168 0 AV
2483.68 61.53 -12.47 74 55.86 32.45 7.4 34.18 168 0 P \%
2483.68 50.91 -3.09 54 45.24 32.45 7.4 34.18 | 168 0 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.4 -33.6 74 54.12 33.64 11.68 59.04 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 40.1 -33.9 74 53.82 33.64 11.68 | 59.04 | 100 0 P |V
2412MHz vV
\%
\%
4836 39.13 |-34.87 74 52.85 33.61 11.68 | 59.01 | 100 0 P H
7248 39.88 |-34.12 74 49.23 34.83 13.68 | 57.86 | 100 0 P H
802.11ac H
VHT20 H
CH 02 4836 39.34 | -34.66 74 53.06 33.61 11.68 | 59.01 | 100 0 P |V
2417TMHz 7248 39.77 | -34.23 74 49.12 | 34.83 | 13.68 | 57.86 | 100 0 P |V
\%
\%
4872 40.09 -33.91 74 53.96 33.54 11.53 58.94 100 0 P H
7308 39.15 | -34.85 74 48.58 34.69 13.81 | 57.93 | 100 0 P H
802.11ac H
VHT20 H
CH 06 4872 41.61 -32.39 74 55.48 33.54 11.53 58.94 100 0 P \%
2437MHz 7308 40.17 | -33.83 74 49.6 3469 | 13.81 | 57.93 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4914 39.12 -34.88 74 53.15 33.47 11.37 58.87 100 0 P H
7368 38.91 -35.09 74 48.55 3451 13.88 58.03 100 0 P H
802.11ac H
VHT20 H
CH 10 4914 39.23 -34.77 74 53.26 33.47 11.37 58.87 100 0 P \%
2457MHz 7368 39.33 -34.67 74 48.97 3451 13.88 58.03 100 0 P \%
\%
\%
4926 39.54 -34.46 74 53.57 33.44 11.37 58.84 100 0 P H
7386 39 -35 74 48.64 34.47 13.95 | 58.06 100 0 P H
802.11ac H
VHT20 H
CH11 4926 40.14 -33.86 74 54.17 33.44 11.37 58.84 100 0 P \%
2462MHz 7386 38.6 -35.4 74 48.24 | 34.47 | 13.95 | 58.06 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2386.58 59.9 -14.1 74 54.74 32.19 7.31 34.34 290 304 P H
2389.94 49.25 -4.75 54 44.08 32.19 7.31 34.33 290 304 A H
* 2422 107.73 - - 102.36 32.29 7.36 34.28 290 304 P H
* 2422 103.94 - - 98.57 32.29 7.36 34.28 290 304 A H
802.11ac 2498.32 56.09 -17.91 74 50.34 325 7.4 34.15 290 304 P H
VHT40 2483.97 46.01 -7.99 54 40.34 32.45 7.4 34.18 290 304 A H
CHO03 2389.8 57.61 -16.39 74 52.44 32.19 7.31 34.33 107 69 P \%
2422MHz 2389.94 47.8 -6.2 54 42,63 | 32.19 7.31 | 3433 | 107 | 69 AV
* 2422 106.47 - - 101.1 32.29 7.36 34.28 107 69 P \%
* 2422 102.96 - - 97.59 32.29 7.36 34.28 107 69 A \%
2483.52 56.62 -17.38 74 50.95 32.45 7.4 34.18 107 69 P \%
2484.95 45.78 -8.22 54 40.1 32.45 7.4 34.17 107 69 A \%
2388.4 57.79 -16.21 74 52.63 32.19 7.31 34.34 290 309 P H
2389.52 47.74 -6.26 54 42.57 32.19 7.31 34.33 290 309 A H
* 2427 107.6 - - 102.22 32.29 7.36 34.27 290 309 P H
* 2427 103.18 - - 97.8 32.29 7.36 34.27 290 309 A H
802.11ac 2484.95 56.62 -17.38 74 50.94 32.45 7.4 34.17 290 309 P H
VHT40 2485.02 46.11 -7.89 54 40.43 32.45 7.4 34.17 290 309 P H
CH 04 2389.8 56.77 -17.23 74 51.6 32.19 7.31 34.33 130 69 P \%
2427TMHz 2389.66 47.16 | -6.84 54 41,99 | 32.19 731 | 3433 | 130 | 69 AV
* 2427 105.91 - - 100.53 32.29 7.36 34.27 130 69 P \%
* 2427 102.28 - - 96.9 32.29 7.36 34.27 130 69 A \%
2486.56 56.8 -17.2 74 51.12 32.45 7.4 34.17 130 69 P \%
2485.93 45.82 -8.18 54 40.14 32.45 7.4 34.17 130 69 A \%
SPORTON INTERNATIONAL INC.
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2387.56 57.32 |-16.68 74 52.16 | 32.19 731 | 3434 | 268 | 292 | P | H
2389.94 47.74 | -6.26 54 4257 | 3219 731 | 3433 | 268 | 292 | A | H
2437 108.04 - - 102.59 | 32.34 736 | 3425 | 268 | 292 | P | H
2437 102.87 - - 97.42 | 32.34 736 | 3425 | 268 | 292 | A | H
802.11ac 2484.88 59.33 | -14.67 74 53.66 | 32.45 7.4 3418 | 268 | 292 | P | H
VHT40 2483.55 48.6 -5.4 54 4293 | 32.45 7.4 3418 | 268 | 292 | A | H
CH 06 2388.12 58.24 | -15.76 74 53.08 | 32.19 731 | 3434 | 102 | 62 P |V
2437MHz 2389.52 48.02 -5.98 54 42.85 | 32.19 7.31 | 3433 | 102 | 62 AV
2437 107.1 . - 101.65 | 32.34 7.36 | 3425 | 102 | 62 P |V
2437 104.35 - - 98.9 32.34 7.36 | 3425 | 102 | 62 AV
2484.74 58.6 -15.4 74 52.93 | 32.45 7.4 3418 | 102 | 62 P |V
2484.53 4787 | -6.13 54 42.2 32.45 7.4 34.18 | 102 | 62 AV
2375.52 56.35 | -17.65 74 51.33 | 32.14 724 | 3436 | 254 | 303 | P | H
2389.52 45.42 | -8.58 54 40.25 | 32.19 731 | 3433 | 254 | 303 | A | H
2447 106.91 - - 101.45 | 32.34 736 | 3424 | 254 | 303 | P | H
2447 102.97 . - 97.51 | 32.34 7.36 | 3424 | 254 | 303 | A | H
802.11ac 2484.46 64.73 | -9.27 74 59.06 | 32.45 7.4 3418 | 254 | 303 | P | H
VHT40 2483.76 53.39 | -1.61 54 46.72 | 32.45 7.4 3418 | 254 | 303 | A | H
CH 08 2374.96 56.17 |-17.83 74 51.15 | 32.14 7.24 | 3436 | 104 | 61 P |V
2447MHz 2389.66 45.54 -8.46 54 40.37 32.19 7.31 | 3433 | 104 61 A |V
2447 106.08 - - 100.62 | 32.34 7.36 | 34.24 | 104 | 61 P |V
2447 100.58 - - 95.12 | 32.34 736 | 3424 | 104 | 61 AV
2484.46 60.69 |-13.31 74 55.02 | 32.45 7.4 3418 | 104 | 61 P |V
2483.55 50.71 | -3.29 54 4504 | 32.45 7.4 34.18 | 104 | 61 AV
SPORTON INTERNATIONAL INC.
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2385.6 55.3 -18.7 74 50.14 32.19 7.31 34.34 361 310 P H
2389.52 45.14 -8.86 54 39.97 32.19 7.31 34.33 361 310 A H
* 2452 108.67 - - 103.2 32.34 7.36 34.23 | 361 | 310 P H
* 2452 105.47 - - 100 32.34 7.36 34.23 361 310 A H
802.11ac 2485.58 60.99 |-13.01 74 55.31 | 32.45 7.4 3417 | 361 | 310 | P | H
VHT40 2485.58 51.3 -2.7 54 45.62 32.45 7.4 34.17 361 310 A H
CH 09 2344.3 55.82 -18.18 74 50.96 32.03 7.24 34.41 352 8 P \%
2452MHz 2388.82 45.09 | -8.91 54 39.92 | 3219 7.31 | 3433 | 352 8 AV
* 2452 106.89 - - 101.42 32.34 7.36 34.23 352 8 P \%
* 2452 103.07 - - 97.6 32.34 7.36 34.23 | 352 8 AV
2483.69 60.68 -13.32 74 55.01 32.45 7.4 34.18 352 8 P \%
2483.76 50.45 -3.55 54 44.78 32.45 7.4 34.18 352 8 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
4842 40.07 -33.93 74 53.79 33.61 11.68 59.01 100 0 P H
7266 39.8 -34.2 74 49.16 34.78 13.75 57.89 100 0 P H
802.11ac H
VHT40 H
CH 03 4842 39.51 -34.49 74 53.23 33.61 11.68 59.01 100 0 P \%
2422MHz 7266 39.94 | -34.06 74 49.3 34.78 | 13.75 | 57.89 | 100 0 P |V
\%
\Y
4854 39.22 -34.78 74 52.94 33.58 11.68 58.98 100 0 P H
7284 41.05 -32.95 74 50.47 34.74 13.75 57.91 100 0 P H
802.11ac H
VHT40 H
CH 04 4854 39.52 -34.48 74 53.24 33.58 11.68 58.98 100 0 P \%
2427MHz 7284 40.96 |-33.04 74 50.38 3474 | 13.75 | 57.91 | 100 0 P |V
\%
\Y
4872 40.37 -33.63 74 54.24 33.54 11.53 58.94 100 0 P H
7308 40.46 -33.54 74 49.89 34.69 13.81 57.93 100 0 P H
802.11ac H
VHT40 H
CH 06 4872 42.31 -31.69 74 56.18 33.54 11.53 58.94 100 0 P \%
2437MHz 7308 40.58 | -33.42 74 50.01 3469 | 13.81 | 57.93 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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4896 39.18 -34.82 74 53.05 33.51 11.53 | 58.91 | 100 0 P H
7344 40.08 -33.92 74 49.58 34.6 13.88 57.98 100 0 P H
802.11ac H
VHT40 H
CH 08 4896 40.03 -33.97 74 53.9 33.51 11.53 | 58.91 | 100 0 P \Y
2447MHz 7344 39.26 -34.74 74 48.76 34.6 13.88 57.98 100 0 P \%
\%
\%
4902 39.05 -34.95 74 53.08 33.47 11.37 | 58.87 | 100 0 P H
7356 39.44 -34.56 74 49.01 34.56 13.88 | 58.01 | 100 0 P H
802.11ac H
VHT40 H
CH 09 4902 38.47 -35.53 74 52.5 33.47 11.37 | 58.87 | 100 0 P Y
2452MHz 7356 40.22 -33.78 74 49.79 34.56 13.88 | 58.01 | 100 0 P \Y
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
148.8 38.37 -5.13 43.5 50.34 17.75 1.78 315 100 269 H
221.43 31.56 -14.44 46 44.44 16.48 2.07 31.43 H
296.22 34.26 -11.74 46 43.46 19.76 2.32 31.28 H
483.4 26.87 -19.13 46 31.06 23.82 3.04 31.05 H
783 31.91 | -14.09 46 31.09 27.53 3.9 30.61 H
988.8 33.69 |-20.31 54 29.95 30.28 3.98 30.52 H
H
H
H
H
2.4GHz H
802.11n H
VHT40 78.06 34.17 -5.83 40 50.76 13.68 1.28 31.55 100 45 \%
LF 99.93 3282 |-10.68| 435 46.66 16.4 1.28 | 31.52 v
219 29.63 -16.37 46 42.81 16.39 1.87 31.44 \%
325.2 28.18 -17.82 46 36.52 20.5 241 31.25 \%
696.9 29.32 -16.68 46 30.02 26.37 3.65 30.72 \Y
986 33.19 -20.81 54 29.46 30.27 3.98 30.52 \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

SPORTON INTERNATIONAL INC.
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Note symbol

-L Low channel location

-R | High channel location
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

Date: 2016-08.23 Date: 2016-08-23
PEAK_BE 74|
1225 1225
105.0f 105.0f 1
]
875 875
pEAK 74|
700| 700|

525 A

350 350
175 75|
50 7920, 7340, 7360 0. 700, 715 00 TI00 500 700 1900 700 200 2600 7100, EC
Frequency (HHz) Froauency (HHa)
Site 03CHO7-HY Site 03CHO7-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HE-ANT 130820 HORZONTAL
RBW:T000.000KHz VBW:3000.000KHz SWT Auto REW:7000.000KHz VEW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 7 Mode 7
Date: 2016.08.23 Date: 2016.08.23
vo_se 54
1225 1225
105.) 105.)
a75) a7
700) 700
Ao e
52 52
3 O | s
AN AN IS
350 350
175 15|
310 7320, 540, 7360 00, 700 715 00 001800 700 1900 700 206 2600 Z00. EC
Frequency (MHz) Frequency (MHz)
sie 03CHOHY ste CHOTHY
Condition /G_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto REW-1000.000KHz VBW-0.010KHz SWT-Auto
Detector ca Detector
Project 67283 Project 67283
7 Mode 7

Av g. Mode
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

YL O A
s Feaioncs o

Detector Peak Detector Peak

Project 672834 Project 672834
Peak o ol

;

Detector Peak Detector Peak

Project 672834 Project 672834
Avg. Hod 7 o i
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Date: 2016.08-23 Date: 2016.08-23
PEAK BE 74]
1225 1225
1050 1050)
a75 a75
PEAK 74
709 70
i N, uroneiacbarnd o]
Rttt 525
350 350
175 175
25102320, a0, 7560, 7560, 2800, 2420, 2840, 24 000 300 9500, 1700 1900 7100 2300. 2500 Z700. 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak - -
Date: 2016.08-23 Date: 2016.08-23
VG| BE 54
1225 1225
105.0) 105.0)
875 a75
700 700
AVG 54
52 525
1 _____/_//A’J | SIS SSS—
350 350
175 175
3102320, 40, 2360, 2560, 2a00. 2420, 240, 24 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (Mhz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AV g . Mode 8 Mode 8
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Date: 2016.08-23 Date: 2016.08-23
PEAK BE 74]
1225 1225
1050 1050)
a75 a75
PEAK 74
709 \/\W 70
Uttt sainarepred
miosssi bt
e 525 A
350 350
175 175
25102320, a0, 7560, 7560, 2420, 2840, 24 000 300 9500, 1700 1900 7100 2300. 2500 Z700. 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Detector Peak
Project 672834 Project 672834
Peak - -
Date: 2016.08-23 Date: 2016.08-23
VG| BE 54
1225 1225
105.0) 105.0)
875 a75
700 700
AVG 54
52 ] | 525 5 P S i
350 350
175 175
3102320, 40, 2360, 2560, 2200, 2420, 240, 24 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (Mhz)
site 03CHOT-HY 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AV g . Mode 8 Mode 8
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

Date: 2016-08-23 Date: 2016-08-23
PEAK| BE 74,
1225 1225
105.0) 105.0|
875 875
PEAK 74]

700 700
N,N/\/ e m———————— O st
: 525 e

ey Frmencs
Detector Peak Detector Peak
Project 672834 Project 672834
Peak ol g
; [ B s
Detector Peak Detector Peak
Project 672834 Project 672834

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C1-6 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 2016-08-23

1225
105.0)
875
PEAK_BE 74,
700|
B T U T
525
350|
175
430 2440, 2450, 2a60. 470, 2480, 2490, 2500

Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector

Peak o Left blank

Date: 2016-08-23

AVG_BE_54]

430 2440, 2450, 2a60. 2470, 2480, 2a%0. 2500
Frequency (MiHz)
site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW.0.010KHz SWT-Auto
Detector

Av. & Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

Date: 2016.08:23 Date: 2016.08.23
peaBe_74]
1225 1225
105.) 105.)
a73| a7s|
pEAK 74
700 700
1 P e s ST
525
PTG ————
38| 35|
175) 175|
S0 Ty 760, 7380, 700, %0, 7440 2450 00 00 10 1700 100 7100 700 200 2700, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 3m HF-ANT_130829 VERTICAL
REW:T000-000KHz VBW-3000.000KHz SWTAuto RBW:7000.000KHz VBW.3000.000KHz SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 9 Mode 9

Date: 2016-08-23 Date: 2016-08-23
AvG|BE 54

1225 1225

105.0) 105.0)

a75| a75|

700 700

AVG 54
52 52 —
e
350 350)
175 175
3102320, 2340, 2360, 2380, 2a00. 2a20. 2440, 2450 000 300 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW.:1000.000KHz VBW:0 010KHz SWT Auto RBW.:1000.000KHz VBW:0 010KHz SWTAuto

Detector eak Detector Peak
Project 67283 Project 672834
Mode 9 Mode 9

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C1-8 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

Date: 2016-08-23

PEAK_BE 74,

2a60. 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector

Peak o Left blank

Date: 2016-08-23

1225
105.0f
N r/\
700|
AVG_BE_54]

525
350
175

430 2440, 2450, 2a60. 2470, 2480, 2a%0. 2500

Frequency (MiHz)

site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW0.010KHz SWT-Auto
Detector

Av. & Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C1-9 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Horizontal Fundamental

Date: 2016.08-23 Date: 2016.08-23
1225 1225
1059 1050
o7 o1
PEAK BE 74 PEAK 74
700 700
ppoeshonsnii e
29 e [ T G
350 350
175 175
2 2450, 2460 2470, 280, 2450, 2500 500 300, 1500 700 1800 2100 2300, 2500 2700, 3000
Frequency (hz) Frequency (Miz)
site 03CHOT-HY. site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condition PEAK 74 3m HF-ANT_130829 HORIZONTAL
REW: 7000 000KFz VEW:3000.000KHz SWT Auto REW:T000 000KHz VEW:3000.000KHz SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 10 Mode 10

Date: 2016.08-23 Date: 2016.08-23
1225 1225
105.0) 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 525 —
S BESRE E/ VS
S S
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 67283
AVg . Mode 10 Mode iU

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C1-10 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

1 Vertical Fundamental

bat: 2016.08.23 vat: 2016.0823
1225 1225
1050 1054
o7 o7
e s 74 e
700 704
;
o2 i P DOV PR AT 529 Iy
o e R—————
350 35
15 1
5w e Tien 570 o, i = T A TN N~ T a0
reauency k) Freasency (i)
ste oscHo7HY st ascHoTHY
Condon PEAK BE. 74 3m HF-ANT 130629 VERTICAL Condion PEAK 74 3m HE ANT 130829 VERTICAL
REW-T005 000Kr s VB 3000 000KHs SWT Auto REW-T000 000KHz VBV 3000 000KHs SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 10 Mode 10

Date: 2016-08-23 Date: 2016-08-23

1225 1225

105.0) 105.0]

700 700
AVG_BE 54 AVG 54
525 525 /‘_’_/—/J)

350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT-Auto

Detector Peak Detector Peak

Project 672834 Project 67283
AVg . Mode 10 Mode iU

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-11 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

Date: 2016-08-23 Date: 2016-08-23
1225 1225
105. nM\ 105.0|
875 875
PEAK BE 74/ PEAK 74]
700| 700|
525 525 e
350| 350|
175 75|
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481,2483.2485.2457.2439.2491.2493. 24952497, 2500 000 1300, 1500 1700 1800 2100 2300. 500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:7000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode b Mode "

Date: 2016.06.23 Date: 2016.08.23
1225 1225
1050 1050)
ars) ars)
700 700
Ave o 54 A 54
523 52
N A R B
350 350
s 173
450 2467 2455 2457 2460 2471 2473 2475 2477 2478 24T 2403 2405 2497 2408 248 2493 24T AT, 2500 o we we e wen e me s @ e
Freauency (i) Freauency (e
ste oacHOTHY sie oacHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130629 HORIZONTAL Condtin - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000kHz VBWL0.010KHz SWT Auto RBW-1000.000KHz VBW.0.010KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g i Mode it Mode it

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-12 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Vertical Fundamental

Date: 2016-08-23 Date: 2016-08-23
1225 1225
105.0) 105.0|
875 875
PEAK BE 74/ PEAK 74]
700| 700|
525 525 o
350| 350|
175 75|
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481,2483.2485.2457.2439.2491.2493. 24952497, 2500 000 1300, 1500 1700 1800 2100 2300. 500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:7000.000KkHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode b Mode "

Date: 2016-08-23 Date: 2016-08-23
1225 1225

105.0) 105.0)

a75| a75|

700 700

AVG_BE 54/ AVG 54
525 52:
1 T A s s e e | e
350 350)
175 175
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479. 2461.2463.2485.2457.2489. 2491.2493.2495.2497. 2500 000 300 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW.:1000.000KHz VBW:0 010KHz SWT Auto RBW.:1000.000KHz VBW:0 010KHz SWTAuto

Detector Peak Detector Peak
Project 67283 Project 672834
Mode kil Mode kil

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C1-13 of 36



SPORTON LAB. F C C R

F Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Date: 2016-08.23

Date: 2016-08-23

peAK_BE 74
1225 1225
)
105.) 105.)
——
a75| a75|
peAk 74
700 700
3
STV W
g ST
525 [PRRSERIRI R AT B AN
350 350
175 75|
50 7920, 7340, 7360 0. 700, 715 00 TI00 500 700 1900 700 200 2600 7100, EC
Frequency (HHz) Froauency (HHa)
Site 03CHO7-HY Site 03CHO7-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HE-ANT 130820 HORZONTAL
RBW:T000.000KHz VBW:3000.000KHz SWT Auto REW:7000.000KHz VEW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 12 Mode 12
Date: 2016.08.23 Date: 2016.08.23
vo_se 54
1225 1225
105.) 105.)
a75) /—_‘K a7
700) 700
g g
(I I o e
350 350
175 15|
310 7320, 540, 7360 00, 700 715 00 001800 700 1900 700 206 2600 Z00. EC
Frequency (MHz) Frequency (MHz)
sie 03CHOHY ste 3CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto REW-1000.000KHz VBW:1.000KHz SWT-Auto
Detector Detector Peak
Project 672834 Project 67283
12 Mode 12

Av g. Mode

SPORTON INTERNATI
TEL : 886-3-327-3456
FAX : 886-3-328-4978

ONAL INC.

Page Number

1 C1-14 of 36




saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

oae 20160823 oae 20160823
129 129
e 74
104 104
\tmenticd st
] R o wm———— L A
Fecauency e Heaiency aahe
sie wscHory e wscHory
Condilon _ PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Comdion PEAK. 74 m HE-ANT._130829 VERTICAL
RBW. 005 000K VAW.5000.000kHz SWT Ao RBW. 1000 00K VW 3000 000KH SWT Ao
Detector Peak Detector Peak
Project 672834 Project 672834
Peak ol %
vae 20160823 oae 20160823
1229 1229
1050 1050
A AVG_54]
52 — 52 T
Frequoncy e Freancy i)
sie wscHory sie oscHorY
Condtion AVG BE 54 Im HE ANT 130829 VERTICAL Condion - AVG. 54 m HE ANT 130629 VERTICAL
RBWHI0BS 000k VBV 000kH SWT Ao RBW1008 000k VBV 1 000Kz SWT Ao
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g i Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C1-15 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

1 Horizontal

Fundamental

Date: 2016.08-23 Date: 2016.08-23
PEAK BE 74]
1225 1225
1050 1050)
a75 a75
PEAK 74
709 70
b i 525 e !
g ST ———TT
350 350
175 175
25102320, a0, 7560, 7560, 2800, 2420, 2840, 24 000 300 9500, 1700 1900 7100 2300. 2500 Z700. 3000
Frequency (MHz) Frequency (Mhz)
site 03CHOT-HY 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak o -
Date: 2016.08-23 Date: 2016.08-23
VG| BE 54
1225 1225
105.0) 105.0)
875 a75
700 700
AVG 54
52 5 525 5
350 350
175 175
3102320, 40, 2360, 2560, 2200, 2420, 240, 24 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (Mhz)
site 03CHOT-HY 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 13 Mode 3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-16 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

1 Vertical Fundamental

Date: 2016.-08-23 Date: 2016-08-23
PEAK.BE 74|
1225 1225
1050) 105.0]
875 a7

™ \‘w.& - W
5

525 A
(IS IPTPR——_——
350 350
7.4 7.4
23102320, 2340, 2360, 2380, 2400, 2420, 2480, 24 000 300 1500 1700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (Hz)
Site 03CHO7-HY. Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW.7000.000KHz VBW:3000.000KHz SWT Auto RBW.1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 3 Mode 13

Date: 2016.08-23 Date: 2016.08-23
VG| BE 54
1225 1225
105.0) 105.0)
875 a75
700 700
AVG 54
52 525
o v_//_,___,_J
350 350
175 175
3102320, 40, 2360, 2560, 2200, 2420, 240, 24 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 13 Mode 3

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-17 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

NP

eyt Frmencs
Detector Peak Detector Peak
Project 672834 Project 672834
Peak ol s

1 N S—

N A R

Detector Peak Detector Peak
Project 672834 Project 672834

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C1-18 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

Date: 2016-08-23

1225
105.0|
875
PEAK_BE 74,
700|
ot
525
350|
175
430 2440, 2450. 2a60. 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak

Peak oo Left blank

Date: 2016-08-23

AVG_BE_54]

430 2440, 2450, 2a60. 2470, 2480, 2a%0. 2500
Frequency (MiHz)
site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW.1.000KHz SWT-Auto
Detector

AVg . :{:ﬁd ?12834 Left b I an k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C1-19 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

Date:2016.08.23 Date:2016.08.23
pealse 74
1224 122
4
1050 1050
o7 o7
peak 74
70 70
M [ RROR NEPO W
et 52.5(
o
350 350
123 ez
TN o, 750, 7380, 7900, 220, T T R R 3000
freauency (e) Freavency (z)
ste a3cHOTHY ste oacHOTHY
Condon - PEAKBE. 74 3m HF-ANT_130829 VERTICAL Condion - PEAK.74 3m HF-ANT 130629 VERTICAL
RBW. 7000 000KHz VBW.3000 000KHz SWTAuto RBW. 7000 000KHz VBIY.3000 000KHz SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode n

Date: 2016-08-23 Date: 2016-08-23
AvG|BE 54

1225 1225

105.0) 105.0)

a75| a75|

700 700

\ VG 54
52 52
I —
350 350)
175 175
3102320, 2340, 2360, 2380, 2a00. 2a20. 2440, 2450 000 300 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW.:1000.000KHz VBW-1 000KHz SWT Auto RBW:1000.000KHz VBW:1 000KHz SWTAuto

Detector Peak Detector Peak
Project 67283 Project 672834
Mode " Mode 1

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C1-20 of 36



saranis. FCC RF Test Report

Report No

. FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Date: 2016-08-23

PEAK_BE 74,

B

430

Site
Condition
Detector

Peak =

2440,

2450, 2a60. 470,
Frequency (MHz)

03CHOT-HY.
PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto

eal
672834
1

2480, 2490, 2500

Left Blank

Date: 2016-08-23

—

AVG_BE_54]

430

Conition
Detector
Project
Mode

Avg.

2440,

2450, 2a60. 2470,
Frequency (MiHz)

03CHOT-HY
AVG_BE_4 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW.1.000KHz SWT-Auto

Peak
672834
1

2480, 2a%0. 2500

Left Blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-21 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1 Horizontal Fundamental

Date: 2016.-08-23 Date: 2016-08-23

1225 1225

1050) pr—— 105.0]

875 a7
PEAK_BE 74 PEAK 74

* WM i engerd | Yoemtismssotendbet oot
5
52 L eSS e
350 350
17 17
200 7150, 7950 27, 750, 7150, =) G0 T0o e oo o 210 200 2500 770 3000
Frequency (ihz) Frequency (iz)
ste GICHOTHY ste GaCHOTHY
Condtion - PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condiion - PEAK_74 3m HF-ANT_130829 HORZONTAL
RBW:7000 000KFz VBW:3000.000KHz SWT Ao RBW:7000 000Kz VEW:3000.000KHz SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode 15

Date: 2016-08-23 Date: 2016-08-23

1225 1225

105.0) 105.0]

700 700
AVG_BE 54 AVG 54

525 — SM__‘__’__’_’//—’—'—‘M’J
—

350 350

175 175

440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT Auto

Detector Peak Detector Peak

Project 672834 Project 67283
AVg . Mode 15 Mode 15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-22 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1 Vertical Fundamental

Date: 2016.08-23 Date: 2016.08-23
1225 1225
1050 B SN 1050)
/
a75 a75
PEAK BE 74 PEAK 74
700 o 70
1
P
529 P i 525 L
S —————r—
350 350
175 175
2240 2450, 2460, 270, 250, 2490, 2500 000 300 100 1700 1900 Zi00. 2300, 2500 Z700. 3000
Frequency (MHz) Frequency (Mhz)
site 03CHOT-HY site 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode 15

Date: 2016.08-23 Date: 2016.08-23
1225 1225
105.0) 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 525
—— ]
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 67283
AVg . Mode 15 Mode 15

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-23 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

Date: 2016-08-23 Date: 2016-08-23
1225 1225
105 105.0|
875 875
PEAK BE 74/ PEAK 74]
700| 700|
i
[ R —— |
525 ptomotobioisor] 525
350| 350|
175 75|
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481.2483. 2455.2457.2489.2491.2493. 24952497, 2500 000 1300, 1500 1700 1800 2100 2300. 500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:7000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode 1

Date: 2016-08-23 Date: 2016-08-23
1225 1225

105.0) 105.0)

a75| a75|

700 700

AVG_BE 54/ AVG 54
525 T 52:
o T e
350 350)
175 175
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479. 2461.2463.2485.2457.2489. 2491.2493.2495.2497. 2500 000 300 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.:1000.000KHz VBW-1 000KHz SWT Auto RBW:1000.000KHz VBW:1 000KHz SWTAuto

Detector Peak Detector Peak
Project 67283 Project 67283
Mode 16 Mode 16

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C1-24 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

Date: 2016-08-23 Date: 2016-08-23
1225 1225
105.0f 105.0|
875 875
PEAK BE 74/ PEAK 74]
700| 700|

I
w24 IS O 525 bl

354 359
174 174
50 24532455 2467 2465, 24712473 24752477 2475 2481 2483 2405 2457 2489 2491 2493 2482457, 2500 G0 oo o oo sto zios 2300 2500 7700, 3000
Freauency (Wiz) Frequency (Miz)
se a3cHOTHY ste a3cHOT-HY
Condiion - PEAK_BE 74 Im HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT._130829 VERTICAL
REW-1000,000KHz VEW.-3000.000KHz SWTAuto REW-1000. 000Kz VEW-3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 1 Mode 1
Date: 2016.08.23 Date: 2016.08.23
1229 1224
1050 1050
w7 o7
704 704
avo e 54 G54
525 — 52
359 359
174 174
50 24532455 2457 2465, 24712473 24752477 2475, 2481 2483 2405 2407 2485.2491 2493, 2452497, 2500 G0 oo o oo eeo zios  z30 zs00 Z700. 3000
Freauency (itz) Frequency (UHz)
ste a3cHOTHY sie o3CHOTHY
Condiion - AVG_BE 54 3m HF-ANT_130829 VERTICAL Condtion - AVG_54 3m HE-ANT_130829 VERTICAL
REW-100.000KHz VBWW-1.000KHz SWT Auto RBW-1000.000KHz VEW-1.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Mode s Mode s

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C1-25 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI 802.11b (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Date: 2016-08.25

Date: 2016-08-25

PEAK 74|

AvG 54

1225 1225
1050 1050
875 875
| peak 74
700 700
VG 54,
52 52
1
350 350)
175 175
000 4000 6000, G000, 10000, 12000, 14000 16000. 18000, 20000, 22000 25000 900
Frequency (MHz)
Site 03CHO7-HY Site
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition
P k Detector Peak Detector
ea Project 672834 Project
Mode 7 Mode

Avg.

4000 6000 8000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 250

Frequency (MHz)
03CHOTHY

PEAK_74 3m SHF-EHF_131029 VERTICAL

Peak

al
672834
7

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-26 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO2 2417MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000. 14000, 16000 18000 20000. 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
8

Date: 2016-08-25

1225
105.0
875
PEAK 74
700)
VG 54
52
1 2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode 3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-27 of 36



saranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

Date: 2016.08-25 Date: 2016-08-25
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52 52
1 2 i 2
350 350)
175 175
000 4000, 6000 B000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 B000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Pea k Detector Peak Detector Peak
Project 67283 Project 672834
Mode 9 Mode 9

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C1-28 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH10 2457MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000. 14000, 16000 18000 20000. 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
10

Date: 2016-08-25

1225
105.0
875
PEAK 74
700)
VG 54
52
H 2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode 10

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-29 of 36



SPORTON LAB.

FCC RF Test Report Report No.

: FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 2016-08-25

Date: 2016-08-25
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52: 52
1 1 2
350 350)
175 175
000 4000, 6000 8000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 8000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peak
Project 672834 Project 672834
Mode kil Mode kil

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-30 of 36



saranis. FCC RF Test Report

Report No. :

FR672834C

WIFI 802.11g (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

Date: 2016-08.25

Date: 2016-08-25

PEAK 74|

AvG 54

1225 1225
1050 1050
875 875
| peak 74
700 700
VG 54,
52 52
|
350 350)
175 175
000 4000 6000, G000, 10000, 12000, 14000 16000. 18000, 20000, 22000 25000 900
Frequency (MHz)
Site 03CHO7-HY Site
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition
P k Detector Peak Detector
ea Project 67283 Project
Mode 12 Mode

Avg.

4000 6000 8000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 250

Frequency (MHz)
03CHOTHY

PEAK_74 3m SHF-EHF_131029 VERTICAL

Peak

672834
12

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-31 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO02 2417MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000. 14000, 16000 18000 20000. 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
3

Date: 2016-08-25

1225
105.0
875
PEAK 74
700)
VG 54
52 ;
2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode 3

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-32 of 36



SPORTON LAB.

FCC RF Test Report

Report No. :

FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK_74]

AvG_54)

000

ste
Conition
Detector
Project
Mode

2000 6000, 5000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 25000

03CHOT-HY

Frequency (MiHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

Peak
672834
14

Date: 2016-08-25

PEAK 74|

ava_s4]

4000 6000, 5000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 25000

03CHOT-HY

Frequency (MiHz)

PEAK_74 3m SHF-EHF_131029 VERTICAL

Peak
672834
14

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-33 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH10 2457MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000. 14000, 16000 18000 20000. 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
15

Date: 2016-08-25

1225
105.0
875
PEAK 74
700)
VG 54
52
1 2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode 5

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-34 of 36



SPORTON LAB.

FCC RF Test Report Report No.

: FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

Date: 2016-08-25

Date: 2016-08-25
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52: 52
1 1 2
350 350)
175 175
000 4000, 6000 8000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 8000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak Detector Peak
Project 672834 Project 672834
Mode 16 Mode 16

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-35 of 36



saranis. FCC RF Test Report

Report No. : FR672834C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g LF
1 Horizontal Vertical
w0
ap QP
509
; \
Y 1 5 5
* v‘ W ‘"M»MWW
03CHO7-HY 107-
QP 3m LF-ANT-35419(6) HORIZONTAL QP 3m LF-ANT-35419(6) VERTICAL
QP/ ot
a
Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-36 of 36



s=amranas. FCC RF Test Report Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

Date: 2016.08.24 Date: 2016.08.24
peAK_BE 74
1225 1225
1
105.) 105.)
a75| a75|
peAk 74
700 700
'
* e Ve s eSS ESA bt
350 350
175 75|
50 7920, 7340, 7360 0. 700, 715 00 TI00 500 700 1900 700 200 2600 7100, EC
Frequency (HHz) Froauency (HHa)
Site 03CHO7-HY Site 03CHO7-HY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condion - PEAK_74 3m HE-ANT 130820 HORZONTAL
RBW:T000.000KHz VBW:3000.000KHz SWT Auto REW:7000.000KHz VEW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 17 Mode 7
Date: 2016.08.24 Date: 2016.08.24
vo_se 54
1225 1225
105.) 105.)
a75) a7
700) 700
Ao e
52 + 52 B Mo o |
350 350
175 15|
310 7320, 540, 7360 00, 700 715 00 001800 700 1900 700 206 2600 Z00. EC
Frequency (MHz) Frequency (MHz)
sie 03CHOHY ste Ho7-HY
Condition /G_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto REW-1000.000KHz VBW-0.010KHz SWT-Auto
Detector ca Detector
Project 67283 Project 67283
Avg Mode 17 Mode 17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-10f41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Vertical Fundamental

Date: 016,08 24 Date: 2016.08 24
peai oe 74
1225 1225
,
1050 1050)
o7 ors)
pealc 74
709 700
s e R e A
— 52.5(
PR
350 350
1 125
S0 7. 0. 7560 50, o s Gt oo o oo s 2io  meo  mon o0 3000
Freauency (i) Freauency (e
ste oacHoT Y ste oacHoTHY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtin - PEAK_ 74 Im HF-ANT_130829 VERTICAL
RBW-T000.000KHz VBW-3000.000k+z SWT Auto RBW-T000 000Kz VBIW-3000.000kHz SWT Ao
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 17 Mode 17

Date: 2016.08.24 Date: 2016.08.24
v o o
1225 1225
105.0f 105.0/ 1
ars) ars)
700 700
A 54
52 52
P _’_./_«—/—r’—}l“—‘—‘—
350 350
s 173
0z, T 7360 T80, =z o we we e wen e me m @ e
Freauency (i) Freauency (e
ste oacHOTHY sie oacHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW-1000.000kHz VBWL0.010KHz SWT Auto RBW-1000. 000Kz VBW-0.010KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g i Mode 7 Mode iy

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-20f41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24.
PEAK.BE 74|
1225 1225
1050) 105.0]
875 a7
PEAK 74
700 700
X sl ittt
X 525
ot e byt bt
350 350
7.4 7.4
23102320, 2340, 2360, 2380, 2400, 2420, 2480, 24 000 300 1500 1700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (Hz)
Site 03CHO7-HY. Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW.:7000.000KHz VBW:3000.000KHz SWTAuto RBW.1000.000KHz VBW:3000.000KHz SWTAuto

Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode 18

Date: 2016.08-24 Date: 2016.08-24
VG| BE 54
1225 1225
105.0) 105.0)
875 a75
700 700
AVG 54
52 eV 525 S ——
P O BSOS S
S DR
350 350
175 175
3102320, 40, 2360, 2560, 2200, 2420, 240, 24 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (hz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Mode 18 Mode 8

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-30f41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

2 Vertical Fundamental

Date: 2016.08-24 Date: 2016.08-24
PEAK BE 74]
1225 1225
1050 1050)
a75 a75
PEAK 74
709 70
H “Vohirn ] cnearonpinn|
525 e
(PR ——
350 350
175 175
25102320, a0, 7560, 7560, 2800, 2420, 2840, 24 000 300 9500, 1700 1900 7100 2300. 2500 Z700. 3000
Frequency (Mhz) Frequency (Mhz)
site 03CHOT-HY site 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 1 Mode 18

Date: 2016-08-24 Date: 2016-08-24.
AVG|BE 54
1225 1225
105.0) 105.0]
875 a7
700 700

350) 350)
175 175

3102320, 2340 2360, 2380, 2a00. 2420, 2440, 24 000 300, 150, 1700, 1900 2100  2300.  2500. 2700 3000

Frequency (Mhz) Frequency (MHz)
site 03CHOTHY Site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RBW1000.000KHz VBW.0.010KHz SWT Auto RBW-1000.000KHz VBW-0.010KHz SWT Auto

Detector eak Detector eak
Project 672834 Project 672834
Mode 18 Mode 8

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-40f 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24
PEAK| BE 74,
1225 1225
105.0) 105.0|
875 875
PEAK 74]
700| 700|
b bt
. o 525 A
e bivhngtiots
350| 350|
175 75|
3102320, 2340, 2360. 2380, 2a00. 2420, 2440, 2450 000 1300 1500 1700 1900 2100, 2300  2500. 2700, 3000
Frequency (MiHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:7000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 19 Mode 19

Date: 2016.-08-24 Date: 2016-08-24
AvG|BE 54

1225 1225

105.0) 105.0)

a75| a75|

700 700

AVG 54
52: 52: ——
N A R ———
IS I A
350 350|
175 175
3102320, 2340, 2360, 2380, 2a00. 2a20. 2440, 2450 000 300 1500 1700 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.:1000.000KHz VBW.0 010KHz SWT Auto RBW.:1000.000KHz VBW:0 010KHz SWTAuto

Detector eak Detector eak
Project 672834 Project 672834
Mode 19 Mode 19

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-50f41



s=amranas. FCC RF Test Report Report No. : FR672834C
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ste 03CHOT-HY site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW.T000.000KHz VBW:3000.000KHz SWT-Auto RBW.1000.000KHz VEW-3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak ol i
Date: 20160824 Date: 2016.08-24
v B 54]
1225 1225
105.f 105.f
s75) a75)
700) 700
VG 54
52 52
L ———
[ D A E—
350) 350]
175 175
3102320, 740, 7560, 2380, 2400, 220, 2440, 2450 000 300 1500 1700 1900 zi00  Z300. 2500, 2700, 3000
Frequency (MiHz) Frequency (MHz)
ste 03CHOT-HY site 03CHO7-HY
Conition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condtion AVG_54 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW.0.010KHz SWT Auto RBWW.1000.000KHz VBW.0.010KHz SWT-Auto
Detector eak Detector eak
Project 672834 Project 672834
AV g . Mode 19 Mode 19

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-70f 41



saronas. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

2 Vertical

Fundamental

Date: 2016-08-24

PEAK_BE 74,

430 2440, 2450,

Site 03CHOT-HY.

Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto

Detector

Peak
.
Peak e

2a60. 2470, 2480,
Frequency (MHz)

2490, 2500

Left blank

Date: 2016-08-24

Avg.

1225
105.0)

a75)

700

AVG BE 54
525
e —
350
175
430 2a20. 2450, 2a60. 2a70. 2480, 2a90. 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL
RBW.:1000.000KHz VBW:0 010KHz SWT Auto

Detector Peak
Project 672834
Mode 19

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C2-80f 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

2 Horizontal Fundamental

Date: 2016.08-24 Date: 2016.08-24
1225 1225
1050 1050)
a75 a75
PEAK BE 74 PEAK 74
709 70
1
Mt vl | Mooy hoonieiionnes
525 e 525 A
(P P——
350 350
175 175
2240 2450, 2460, 270, 250, 2490, 2500 000 300 100 1700 1900 Zi00. 2300, 2500 Z700. 3000
Frequency (MHz) Frequency (M)
site 03CHOT-HY site 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 2 Mode 2

Date: 2016.08-24 Date: 2016.08-24
1225 1225
105.0) 7 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 525
~— o
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 20 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-90f41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH10 2457MHz

2 Vertical Fundamental

bat: 2016.08.24 vat: 2016.0824
1225 1225
1050 1054
o7 o7
e s 74 e
700 704
529 F.V.Y WO SO N 529 " R S
. T
350 35
15 1
5w e Tien 570 o, i = T A NN R~ T
reauency k) Heauncy (i)
ste oscHo7HY st ascHoTHY
Condon PEAK BE. 74 3m HF-ANT 130629 VERTICAL Condion PEAK 74 3m HE ANT 130829 VERTICAL
REW-T005 000Kr s VB 3000 000KHs SWT Auto REW-T000 000KHz VBV 3000 000KHs SWT Auto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 2 Mode 2

Date: 2016.08-24 Date: 2016.08-24
1225 1225
105.0) 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 T 525
-
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (WHz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RBV-1000.000KHz VBW.0.010KHz SWT Auto RBW.1000.000KHz VBW.0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 20 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-10 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24

1225 1225
105. nN»‘\ 105.0|
875 875
PEAK BE 74/ PEAK 74]

700| 700|
ok e

350| 350|
175 75|
460 2463.2465.2467.2469. 2471.2473.2475.2477.2479.2481,2483.2485.2457.2489.2491.2493. 2495.2497. 2500 000 1300, 1500 1700 1800 2100 2300. 500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:7000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 21 Mode 21

Date: 2016.08.24 Date: 2016.08.24
1225 1225
1050 1050)
ars) ars)
700 700
Ave o 54 A 54
523 ; 52
[ D
350 as0)
s 173
450 2467 2455 2457 2460 2471 2473 2475, 2477 2478 24T1 2403 2405 2407 2408 24TH 2493 24T AT, 2500 o we we e wen e me s @ e
f ) Freauency (e}
ste oacHOTHY sie oacHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130629 HORIZONTAL Condtin - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000kHz VBWL0.010KHz SWT Auto RBW-1000.000KHz VBW.0.010KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g. Mode 21 Mode 21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-11 0f 41



SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Date: 2016-08-24

Date: 2016-08-24

1229 1224
1050t 105.)
o7 o7
ea 87| peAk 74
704 704
V\\,\\MM‘ S I S Y
529 s2s]
354 359
174 174
50 24532455 2467 2465, 24712473 24752477 2475 2401 2483 2405 2407 2489 2491 2493 2452457, 2500 G0 oo o oo sto zios 2300 2500 7700, 3000
Freauency (Wiz) Frequency (Miz)
se a3cHOTHY ste a3cHOT-HY
Condiion - PEAK_BE 74 Im HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT._130829 VERTICAL
REW-1000,000KHz VEW.-3000.000KHz SWTAuto REW-1000. 000Kz VEW-3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 21 Mode 21
Date: 2015.08.2¢ Date: 2016.08.2¢
1229 1224
1059 1050
oI
w7 o7
704 704
avo e 54 G54
524 e 52
359 359
174 174
50 24532455 2457 2465, 24712473 24752477 24752481 2483, 2405 2407, 24852491 2493, 2452497, 2500 G0 oo o oo eeo zios  z30 zs00 Z700. 3000
s n Frequency (UHz)
ste a3cHOTHY sie o3CHOTHY
Condiion - AVG_BE 54 3m HF-ANT_130829 VERTICAL Condtion - AVG_54 3m HF-ANT_130829 VERTICAL
REW-100.000KHz VBWWA0 010KHz SWT Auto RBW-1000.000KHz VEW.0.010KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
Mode 2 Mode al

Avg.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

C2-12 of 41




saronas. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

Date: 2016-08.24

1225

105.0f

PEAK_BE 74|

7

Site
Condition

310 2320, 2340, 2360, 2380, 2a00. 2415

Frequency (MHz)
03CHOT-HY

PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW-7000.000KHz VBW:3000.000KHz SWT-Auto

Date: 2016-08-24

1225

105.0f
875
pEAK 74|
700|
et

525 e e BN B
350|
175

000 300 1500 1700 1900.  2100. 2300 2500, 2700 30

Frequency (MHz)

Site 03CHOTHY
Condtion PEAK_74 3m HF-ANT_130829 HORIZONTAL

RBW:1000.000KHz VEW:3000.000KHz SWT-Auto

Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 2 Mode 2
68 68
Date: 2016.08.24 Date: 2016.08.24
vo_se 54
1225 1225
105.) 105.)
700) 700
Ao e
52 52 ——
R R - 1
350 350
175 15|
310 7320, 540, 7360 00, 700 715 00 001800 700 1900 700 206 2600 Z00. EC
Frequency (MHz) Frequency (MHz)
sie HO7-HY ste Ho7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto REW-1000.000KHz VBW:1.000KHz SWT-Auto
Detector P Detector
Project 67283 Project 67283
Av g Mode 2 Mode 2
. 68 68

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-13 of 41




s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Vertical Fundamental

Date: 2016.08-24 Date: 2016.08-24
PEAK_BE 74
1225) 1225|
.
1050 = 1050
a5 a5
peak 74

e Frmencs
Detector Peak Detector Peak
Project 672834 Project 672834
Peak - -ty

2 L 52 AVG 54

350 as0)
s 173
0z, T 7360 T80, =z o we we e wen e me m @ e
Freauency (i) Freauency (e
ste oacHOTHY sie oacHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130829 VERTICAL
RBW-1000.000kHz VBIW-1.000KHz SWT Auto REW-1000. 000Kz VBW-1.000KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g Mode 2 Mode 2
. 68 68

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-14 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO02 2417MHz

2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24.
PEAK.BE 74|
1225 1225
1050) 105.0]
875 a7
PEAK 74

700 700
- ol

e S S

350 350
7.4 7.4
23102320, 2340, 2360, 2380, 2400, 2420, 2480, 24 000 300 1500 1700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (Hz)
Site 03CHO7-HY. Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW.:7000.000KHz VBW:3000.000KHz SWTAuto RBW.1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 2 Mode 2

Date: 2016.08-24 Date: 2016.08-24
AVG BE 54

1225 1225

105.0 105.

875 a75)

700) 700)

AVG 54
52 D 525 g R o
R N DU A
350) 350)
175 175
3102320, 2340 2360, 2380, 2a00. 2420, 2440, 24 000 300, 150, 1700, 1900 2100  2300.  2500. 2700 3000
Frequency (WHz) Frequency (MHz)
site 03CHOTHY Site 03CHOTHY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW:1.000KHz SWT Auto

Detector Peak Detector Peak
Project 672834 Project 672834
Mode 23 Mode 23

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-15 of 41



saronas. FCC RF Test Report

Report

No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Vertical

Fundamental

Date: 2016-08-24

1225

1050)

PEAK.BE 74|

23102320, 2340,

Site 03CHO7-HY.

2360, 2400, 2420, 2480, 24

2380,
Frequency (MHz)

Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW.7000.000KHz VBW:3000.000KHz SWT Auto

Date: 2016-08-24.

1225
5
1050
a7
penk 74
700 L
52.5) i
R Te———
250
175
o0 w0 weh  wos w0 mm oo 00z )
Frequency (Hz)
a3CHOTHY
Condion - PEAK_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

Detector Peak Detector Peak
Project 672834 Project 672834
Peak ol -
35.0) 35.0f =
oo o v S S Ao RorooTsonn o sn WA
Detector Peak Detector Peak
Project 672834 Project 672834
Mode 23 Mode 23

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-16 of 41




s=amranas. FCC RF Test Report Report No. : FR672834C

oae 20160820 oae 20160824
129 129
e 74
104 104
529 b L\“MWWM
: P —
Frequency (e Heaiency aahe
sie wscHory e wscHory
Condilon _ PEAK_BE. 74 3m HF-ANT_130529 HORZONTAL Condion PEAK. 74 m HE-ANT_130529 HORZONTAL
RBW. 005 000K VAW.5000.000K SWTAuto RBW. 1008 00K VBW.3000.000KH2 SWT Ao
Detector Peak Detector Peak
Project 672834 Project 672834
Peak - -t
oae 20160824 oae 20160820
1229 1229
1050 1050
s 51
2 —— 2
35.0/ 350
Frequoncy (e Freancy i)
wscHory sie oscHorY
Condtion | AVG BE &4 Im HE ANT 130825 HORZONTAL Coion AV, 54 HE ANT 130820 HORIZONTAL
RBWHI0BS 000k VBV 000kH SWT Ao RBW1008 000k VBV 1 000k SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g. Mode 2 Mode 2

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-17 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Horizontal Fundamental

Date: 2016-08-24

1225
P
875
PEAK_BE 74,
700|
1
525
350|
175
430 2440, 2450, 2a60. 470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak

Peak o Left blank

Date: 2016-08-24

1225

105.0)

875

700|

~.
AVG_BE_54]

525

350

175

430 2440, 2450, 2a60. 2470, 2480, 2a%0. 2500
Frequency (MiHz)
site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector

Avg. o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-18 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

oae 20160820 oae 20160824
129 129
e 74
104 104
. N orede
e K remessre s S A
Frequency (e Heaiency aahe
sie wscHory e wscHory
Condilon _ PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Comdion PEAK. 74 m HE-ANT._130829 VERTICAL
RBW. 005 000K VAW.5000.000kHz SWT Ao RBW. 1000 00K VW 3000 000KH SWT Ao
Detector Peak Detector Peak
Project 672834 Project 672834
Peak - -t
oae 20160824 oae 20160820
1229 1229
1050 1050 ;
104
s 51
52 ‘// 52 7
[ [ [T
Frequoncy (e Freancy i)
sie wscHory sie oscHorY
Condtion AVG BE 54 Im HE ANT 130829 VERTICAL Condion - AVG. 54 m HE ANT 130629 VERTICAL
RBWHI0BS 000k VBV 000kH SWT Ao RBW1008 000k VBV 1 000Kz SWT Ao
Detector Peak Detector Peak
Project 672834 Project 672834
A\/g. Mode 2 Mode 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number : C2-19 of 41



saronas. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Date: 2016-08-24

105.0f ="
Detector eal
Peak Wi Left Blan
S
Project 672834
Mode 24

Avg.

Left Blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-20 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24.
1225 1225
1
1050) 105.0]
875 \ a7
PEAK_BE 74 PEAK 74
700 700
1
g
525 525
AP
350 350
7.4 7.4
2430 2a50. 2460, 2a70. 2480, 2250 2500 000 300 1500 1700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (Hz)
Site 03CHO7-HY. Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW.:7000.000KHz VBW:3000.000KHz SWTAuto RBW.1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project 672834 Project 672834
Peak Mode 2 Mode 2

Date: 2016-08-24 Date: 2016-08-24.
1225 1225
105.0) 105.0]

875 a7

\ AVG_BE 54 AVG 54
525 525

— 1 I S O | — —]
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 25 Mode 25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-21 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Vertical Fundamental

Date: 2016-08-24 Date: 2016-08-24.
1225 1225
1050) 105.0]
\
875 a7
PEAK_BE 74 PEAK 74
700}t 704
1
24 e R Bov e
350 350
7.4 7.4
2430 2a50. 2460, 2a70. 2480, 2250 2500 000 300 1500 1700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (Hz)
Site 03CHO7-HY. Site 03CHO7-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW.7000.000KHz VBW:3000.000KHz SWT Auto RBW.1000.000KHz VBW:3000.000KHz SWTAuto
Detector Peak Detector Peak

Project Project 672834

Peak h g .

Date: 2016-08-24 Date: 2016-08-24.
1225 1225
105.0) 105.0]
875 a7
700 700

AVG_BE 54 AVG 54

I S R B -
350 350
175 175
440 2050, 2460, 270, 250, 250, 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (MHz)
site 03CHOT-HY ste 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RB-1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
AVg . Mode 25 Mode 25

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-22 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

Dates 2016.08.2¢ Date; 2016.08.2¢
1225 1224
1050kt 1050
o7 o
peax B 74 penk 7
700 ; 700
titee ]
525 MM""“’“’“‘“’M’”’"" R o e s S S R
350 350
17 17
350 2465.2455.2457 2465, 2471 2473 2475 2477 24702457 2403 24052487 2400 2491 2493 24T 2457, 2500 G0 T0o e oo o 210 200 2800 77 3000
Froquency (iz) Frequency (iz)
ste GICHOTHY GaCHOTHY
Condtion - PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condiion - PEAK_74 3m HF-ANT_130829 HORZONTAL
RBW:7000 000KFz VBW:3000.000KHz SWT Ao RBW:7000 000Kz VEW:3000.000KHz SWT Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 2% Mode 2%
&

65

Date: 2016.08-24

Date: 2016.08-24
1225 1225
105, 105.0)
I I ors
700 700
AVG BE 54 AVG 54
525 . 525
e
350 350
115 175
460 2463.2465 2467.2469.2471.2473.2475.2477.2479. 24812483, 2485 2437, 2489, 2491 2493, 2495.2497. 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (MHz)
ste 03CHOT-HY. ste 03CHOT-HY
Gonition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Conditon AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT Auto
Detector eak Detector Peak
roject 672634 Project 672834
AV g Mode 2 Mode 26
. & &

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C2-23 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

Date: 2016.08-24 Date: 2016.08-24
1225 1225
105.0) 1050)
a75 a75
PEAK BE 74 PEAK 74
709 et 70
s, Wi
525 S 525
U ETY—
350 350
175 175
2460 2463.2465.2467 2469, 247124732475, 2477 24792481 2483, 2455.2457.2489.2491.2493.2495.2497. 2500 000 300 100, 1700 1900 7100 2300. 2500  Z700. 3000
Frequency (MHz) Frequency (M)
site 03CHOT-HY 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Detector Peak
Project 672834 Project 672834
Peak o -
6 &
Date: 2016.08.24 Date: 2016.08-24
1225 1225
105.f 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 T~ 525
[ NS "
350 350
115 175
460 2463.2465 2467.2469.2471.2473.2475.2477.2479. 24812483, 2485 2437, 2489, 2491 2493, 2495.2497. 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Miz) Frequency (MHz)
ste 03CHOT-HY. ste 03CHOT-HY
Gonition AVG_BE 54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBWW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector eak Detector Peak
roject 672634 Project 672834
AV g Mode 2 Mode 26
. & &

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :

FR672834C

WIFI 802.11b (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Vertical

Date: 2016-08.25

Date: 2016-08-25

PEAK 74|

AvG 54

1225 1225
1050 1050
875 875
| peak 74
700 700
VG 54,
52 52
1
350 350)
175 175
000 4000 6000, G000, 10000, 12000, 14000 16000. 18000, 20000, 22000 25000 900
Frequency (MHz)
Site 03CHO7-HY Site
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition
P k Detector Peak Detector
ea Project 672834 Project
Mode 17 Mode

Avg.

4000 6000 8000. 10000. 12000. 14000 16000. 18000. 20000. 22000. 250

Frequency (MHz)
03CHOTHY

PEAK_74 3m SHF-EHF_131029 VERTICAL

Peak

672834
17

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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saronas. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO2 2417MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016-08-25

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000, 14000, 16000 18000 20000 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
18

Date: 2016-08-25

1225
105.0
875
PEAK 74
700)
VG 54
52
1 2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode 8

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

Date: 2016.08-25 Date: 2016-08-25
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52 52
] Z 1 2
350 350)
175 175
000 4000, 6000 B000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 B000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
Pea k Detector Peak Detector Peak
Project 672834 Project 672834
Mode 19 Mode 19

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-27 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH10 2457MHz

2 Horizontal Vertical

Date: 2016.08-25 Date: 2016.08-25
1225 1225
105.0 105.0
875 875
PEAK 74 PEAK 74
700) 700)
VG 54 VG 54
52 52
1 R 1 2
350) 350)
175 175
000 4000, 6000. 3000, 10000, 12000. 14000. 16000. 16000. 20000 22000. 25000 000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Frequency (WHz) Frequency (MH)
site 03CHOT-HY site 03CHOT-HY.
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Project 672834 Project 672834
Mode 20 Mode 20

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C2-28 of 41



SPORTON LAB.

FCC RF Test Report

Report No. :

FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Date: 2016-08-25

Date: 2016-08-26
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52: 52
1 2 1 2
350 350)
175 175
000 4000, 6000 8000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 8000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Project 672834 Project 672834
Mode 21 Mode 21

Avg.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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s=amranas. FCC RF Test Report Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Vertical

Date: 2016.08.26 Date: 2016.08.26
1225 1225
1050 1050
875 875
| peak 74 | | | | | PEAK 74
700 700
VG 54, v 54|
52 52
4 1
350 350)
175 175
000 4000 6000, G000, 10000, 12000, 14000 16000. 18000, 20000, 22000 25000 000 4000 6000, G000, 10000, 12000, 14000 16000. 18000, 20000, 22000. 250
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condtion PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK 74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Project 672834 Project 672834
Mode 2 Mode 2
& &

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C2-30 of 41



saronas. FCC RF Test Report

Report No. :

FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO2 2417MHz

2 Horizontal

Vertical

Date: 2016.08-26

Date: 2016.08:26
1225 1225
1050 1050
875 875
PEAK 74 PEAK 74
700 700
Avq 54 AV 54
52 52
4 2 1 2
350 350
175 175
000 4000, 6000, 8000, 10000, 12000 14000 16000 13000. 20000, 22000. 25000 000 4000 6000, 8000 10000, 12000 14000 16000 18000. 20000, 72000, 25000
Frequency (WHz) Frequency (MHz)
Site 03CHOT-HY ite 03CHOT-HY
Condition PEAK 74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Projct 67283 Prject o728
Mode 2 Mode 2

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C2-31 of 41



s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

2 Horizontal Vertical

Date: 2016-08-26 Date: 2016-08-26
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52 52
1 2 1 2
350 350)
175 175
000 4000, 6000 B000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 B000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Project 672834 Project 672834
Mode 2 Mode £

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C2-32 of 41



saronas. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH10 2457MHz

Horizontal

Vertical

Peak

Avg.

Date: 2016.-08-26

PEAK 74

avg 54

000

site
Condition
Detector
Project
Mode

7000 6000. G000, 10000. 12000. 14000, 16000 18000 20000. 22000 25000

03CHOT-HY

Frequency (MHz)

PEAK_74 3m SHF-EHF_131029 HORIZONTAL

eal
672834
%

Date: 2016.-08-26

1225
105.0
875
PEAK 74
700)
VG 54
52
1 2
350)
175
000 4000, 6000. 8000. 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Frequency (MH)
site 03CHOT-HY.
Condtion PEAK_74 3m SHF-EHF_131029 VERTICAL
Detector Peak
Project 672834
Mode %

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

Date: 2016-08-26 Date: 2016-08-26
1225 1225
105.0) 105.0|
875 875
PEAK 74 PEAK 74
700 700
AV 54 VG 54
52 52
1 2 1 2
350 350)
175 175
000 4000, 6000 8000. 10000. 12000 14000. 16000, 18000 20000. 22000. 25000 000 4000 6000 8000. 10000, 12000. 14000. 16000 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
Site 03CHOT-HY site 03CHOT-HY
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Project 672834 Project 672834
Mode 2 Mode 26
65 65

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C2-34 of 41



saronas. FCC RF Test Report

Report No.

: FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

(With NB)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Date: 2016.09.08 Date: 2016.09.08
1225 1225
1
05,0 105.
| pEAK BE 74| peak 74|
700 . 700
L bt R —
524 i 524 htpelie”
350 350
15 15
450 2465.2465.2467 2460, 2471 2475 2475, 2477 2470, 2481 2483, 2485 2487, 2480, 2491 249524952497, 7500 000 300 1500 f700. 1900 7100 7300 2500, 7700, 3000
Freauency (Wie) Freauency (Miz)
Site: 03CHO7-HY 03CHO7-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condition - PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW-7000.000KHz VBIN:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 57 Mode 5
65 65
Date: 2016.09.08 Date: 2016.09.08
1225 1225
1050 1050
a7 #75)
700 709
T~ AVG BE 54 AVG_54]
52| — 52
— 1 I ]
A R I AU s
350 350
175 15
60 2465.2465 2467 2460, 2471 2475 2475 2477 2470, 2481 2483, 2405 2487 2480, 2401 2493, 405 2497, 2500 000 300 1800 1700 1900 7100 7300 200, 7700, 3000
Frequency (MHz) Frequency (MHz)

Datector
Project

Av g. Mode

Site
Condition

03CHO7-HY
AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBWW:1.000KHz SWTAuto
672834

57

6

Site
Condition
Detector

Project
Mode

3CHOT-HY
AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.:1000.000KHz VBW:1.000KHz SWT-Auto
P

672834
57
6

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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s=amranas. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

Date: 20160908 Date: 2016-09-08

1225 1225
05,0 1050
875 a7
PEAK_BE_74 PEAK 74
700 + 700

350
17 17
3450 2465.2455.2457 2465, 2471 2473 2475 2477 24702457 2405, 24052487 2400 2491 2493 24T 2457, 2500 G0 T0o e oo o 210 200 2800 77 3000
Frequency (WHz) Freauency (WHz)
ste GICHOTHY e GaCHOTHY
Condtion - PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condiion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:7000 000KFz VBW:3000.000KHz SWT Ao RBW:7000 000Kz VEW:3000.000KHz SWT At
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 5 Mode &
E B
Date:2016.09.08 Date: 2016.09.08
1224 1224
1050 1050
a7 o7
700 700
A6 54
524 52
350 35
15 17
150 2463.2465. 24672455 2471 24732475 2477 2470, 2401 2463, 2485 2457 2400 2491 2453 245247, 2500 G w0 e oo o 210 ze 2800 7700 3000
Frequency (i) Freauency (WHz)
ste G3CHOTHY Sie GICHOTHY
Condition - AVG_BE 54 3m HF-ANT_130829 VERTICAL Condiion - AVG_54 3m HF-ANT_130829 VERTICAL
RBW:1000 000Kz VBW:1000KHz SWT Ao RBW1000 000Kz VBW:1.000KHz SWT Auto
Detector eak Detector Peak
Project 672834 Project 672834
A\/g Mode B4 Mode Bd
. 65

65

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number : C2-36 of 41



saronas. FCC RF Test Report

Report No. :

FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

(With NB)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1 Horizontal

Vertical

Date: 2016.09-09

Date: 2016.09.09
1225 1225
1050 1050
875 875
PEAK 74 PEAK 74
700 700
Avq 54 AV 54
52 52
1 2 1 2
350 350
175 175
000 4000, 6000, 000, 10000, 12000 14000 16000 18000. 20000, 22000. 25000 000 4000 6000, 5000 10000, 12000 14000 16000 18000. 20000. 72000, 25000
Frequency (WHz) Frequency (MHz)
Site 03CHOT-HY ite 03CHOT-HY
Condition PEAK 74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Projct 67283 Prject o728
Mode 5 Mode B

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
(EarPhone2)

Date: 2016.08.08 Date: 2016.09.08
1225 1225
1
105.0pburet 105
a5 a5
pEAK BE 74| | peak 74|
700 704
HMWM
fpspantinedpie] st on syt
528 524
389 359
15 15
460 2463.2465.2467 2460, 2471 4T3 2475.24TT 24702401 2483 24157497 2480, 2401 2493, 74052497, 2500 000 a0 iS00 100 1900 700 7300 500 2000, 3000
Freauency (Wie) Freauency (Miz)
Site: 03CHO7-HY Site 03CHO7-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condiion - PEAK_74 3m HE-ANT._130829 HORZONTAL
RBW:000.000KHz VBW:3000.000KHz SWT-Auto RBW-7000.000KHz VBIN:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672634 Project 672634
Peak Mode 5 Mode 5
65 65
Date: 2016.09.08 Date: 2016.08.08
1225 1228
105.0) 1059
a75| a4
700 709
o Ava Be_ba " A 54
T~ ]
T [ T 1
35| 354
17 15
60 24532465 2467 2460 2471, 2473 2475.24TT 24702401 2483 24052497 2480, 401 2493 4S5 2497, 2500 00 a0 iS00 106 1900 Zoo. 700 2500 2000, 3000
Frequency (MHz) Frequency (MHz)
ste 03CHOT-HY sie 03CHOT-HY
Conditin - AVG. BE_54 Im HF-ANT_130629 HORZONTAL Condtion - AVG_54 3m HF-ANT_130629 HORZONTAL
RBW1000.000KHz VBWE1 000KHz SWT Auto RBW:1000.000KHz VBW:1.000KHz SWT Auto
Detector ca Detector Peak
Project o284 Project 6263
Avg Mode 5 Mode ES
. 65 65

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No. : FR672834C

Date: 2016.09.08 Date: 2016.09.08
1225 1225
05,0t 1050)
a75 a75
PEAK BE 74 PEAK 74
709 T 70
e T ——
529 52N AT
350 350
175 175
2460 2463.2465.2467 2469, 247124732475, 2477 24792481 2483, 2455.2457.2489.2491.2493.2495.2497. 2500 000 300 100, 1700 1900 7100 2300. 2500  Z700. 3000
Freauency (Mhz) Frequency (M)
site 03CHOT-HY ite 03CHOT-HY.
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW/:T000.000KHz VBW.3000.000KHz SWTAuto RBW:T000.000KHz VBW.3000.000KHz SWTAuto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak N -
6 6
Date: 2016.00.08 Date: 2016.09.08
1225 1225
105, 105.0)
875 a75
700 700
AVG BE 54 AVG 54
525 N 525
] N T P
350 350
115 175
460 2463.2465 2467.2469.2471.2473.2475.2477.2479. 24812483, 2485 2437, 2489, 2491 2493, 2495.2497. 2500 000 300 1500, 1700 %00 Zi00. 2300, 2500 Z700. 3000
Frequency (Mhz) Frequency (MHz)
ste 03CHOT-HY. ste 03CHOT-HY
Gonition AVG_BE 54 3m HF-ANT_130829 VERTICAL Conditon AVG_54 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBWW:1.000KHz SWT Auto RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector eak Detector Peak
Project 672634 Project 672834
AV g Mode 58 Mode 58
. & &

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No.

: FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

(Earphone 2)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Date: 2016.09-09

Date: 2016.09.09
1225 1225
1050 1050
875 875
PEAK 74 PEAK 74
700 700
Avq 54 AV 54
52 52
1 2 1 2
350 350
175 175
000 4000, 6000, 000, 10000, 12000 14000 16000 18000. 20000, 22000. 25000 000 4000 6000, 5000 10000, 12000 14000 16000 18000. 20000. 72000, 25000
Frequency (MHz)
Site 03CHOT-HY ite 03CHOT-HY
Condition PEAK 74 3m SHF-EHF_131029 HORIZONTAL Condition PEAK_74 3m SHF-EHF_131029 VERTICAL
P k Detector Peak Detector Peak
ea Projct 67263 Prject 67283
Mode E) Mode E)

Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :

FR672834C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

Horizontal

Vertical

Date: 2016-09.09

-
]
) .
Site 03CHO7-HY
Condition QP 3m LF-ANT-35419(6) HORIZONTAL
P / Detector Peak

Peak

Date: 2016-09.09

700
600
op|
500
ool
13 5
b
300 2 4
NIRRT Sl
b nAl
200)
100
0 100, 200 300 400 500 600, 0. 1o
Frequency (MH)
site 03CHOT-HY
Condition QP 3m LF-ANT-35419(6) VERTICAL
Detector Peak
Project 67263
Mode )

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RF Test Report Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

Date: 2016.08-25 Date: 2016.08-25
PEAK BE 74
1225 1225
105.f 105.f
a75) 875
PEAK 74
700] 700|
b by e
52 Waad 525 SN PV
B p————
350) 350]
175 175
310 2320 2340, 2360. 2380, 2400, 215 000 300 1500, 1700, 1900 2100 2300, 200 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL Condtion PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VEW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Peak Mode 37 Mode 37
72 72
Date: 2016.08.-25 Date: 2016.08.-25
AVG_BE 54]
1225 1225
105, = 105.f
875 875
700) 700]
| A 54
52 52 S L~
U DA S o
350) 350]
175 175
310 2320, 240, 2360. 23580, 2400, 215 000 300 1500, 1700, 1900 2100 2300. 200 2700, 30
Froquency (MHz) Frequency (MHz)
ste 03CHOT-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT 130629 HORIZONTAL Condition AVG_54 3m HF-ANT 130829 HORIZONTAL
RBW-1000.000KHz VBW:0.010KHz SWT-Auto RBWW-1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 37 Mode 37
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-1of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

Date: 2016.08.25 Date: 2016.08.25
pEAK_BE_74]
1225 1225
105.) 1054
a7 a73|
peal 74
700 700
1
L RPRTES PN VA
B} dotr] 523 i
ST m———
35| 35|
175 15|
S0 B, 7540 7360 700 700 715 %00 TS0 100 700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector ca
Project 672834 Project 672834
Peak Mode 37 Mode a7
7 2
Date: 2016.08.25 Date: 2016.08.25
VG _Be 54
1225 1225
105.) 105.)
a7s| ars|
700 700
G54
52 52 »——‘,//‘_’__j
38| 35|
175) 15|
310 2320, 7540, 7360 00 700 Za15 000 oo iS00 700 1e00 Zioo 200 2500 7100 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 37 Mode 37
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-20f 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO2 2417MHz

1+2 Horizontal Fundamental

Date: 2016.08.25 Date: 2016.08.25
peaK] oE 74|
1225 1225
1059 1059
a5 o4
peak 14|
709 709
. L e — L e
359 354
115 114
T, Ty 760, 700 700, P I 00 100 iS00 s 1900 7100 200 700 2700 3000
Frequency (Hie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods E 38
7 1
Date: 2016.08.25 Date: 2016.08.25
v g
1225 1225
1050 1054
a5 o7
709 709
W,
52 sz
A l___/[//_,_,_,‘/ S ———
369 354
115 114
SRy Ty 760, 7300 7400, P T G0 100 w00 T 100 7o 700 500 2700, 3000
Frequency (Miz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condiion - AVG_BE_ 54 3m HF-ANT 130829 HORZONTAL Condtion - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak

Project 672834 Project 672834
38 £

Av g. Mode ® Mode ®

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-30f 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.25 Date: 2016.08.25
peAK] e 74
1225 1225
1059 1059
a5 o4
peak 14|
709 709
P
* 24 prmm————
RN mv—
359 354
115 114
T, Ty 760, 700 700, P I 00 100 iS00 s 1900 7100 200 700 2700 3000
Frequency (Hie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mode 3% 38
7 1
Date: 2016.08.25 Date: 2016.08.25
v g
1225 1225
1050 1054
a5 o7
709 709
AV 51
sz sz ﬁ,—,,_,_/—/'_‘_—’—)
T4
369 354
115 114
SRy Ty 760, 7300 7400, P T o0 T00 iS00 mos. 100 2100 200 700 2700 3000
Frequency (Miz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 3% Mode E
. 2 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-40f 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.25 Date: 2016.08.25
pea] 8 _74]
1225 1225
105.) f 1054
a7 a73|
peal 74
700 700
1 s A s
o . 529 S U S S
35| 35|
175 15|
107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 672834 Project 672834
Peak Mode 3 Mode 39
7 7
Date: 2016.08.25 Date: 2016.08.25
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52 52
1 | ————————
- r 1
38| 35|
175) 15|
107320, Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 39 Mode 39
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-50f 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-25

122
10| /,.\
ors
peaK s 74

700
w2 N it o
350
ez

T 7450 7450, 5470, 7480 o020

Freauency (hz)

Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto
Detector Pe
Project

Peak o e Left blank

Date: 2016-08-25

AVG_BE 54|

RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak
Avg. s Left blank

72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-6 of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

Date: 2016-08-25 Date: 2016-08-25
PEAK| BE 74,

1225 1225

1050 | 105.0|

875 875

PEAK_74]
700| 700|

291 S S
eR——
350 354
173 173
YN 7540, 7560, 7560 7a00. 750, 7440, 250 o0 TS0 4500 4700 1600 760 2300 200, Z100. 300
Frequency (MHz) Frequency (Hz)
site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condiion PEAK_74 3m HF-ANT_130329 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector Peal
Project 672834 Project 672834
Peak Mode 3 Mode 39
72 72
Date: 2016.08-25 Date: 2016.08.25
avG e 54
w24 J w24
1050 f 1050
a7 o7
700 700
G 54
52 H 52 H/ﬁ”ﬁj
354 354
173 173
07520, 7540, 7360, a0, 7a00. 7a%0. a0, 2450 000 TS0 500 4700 1600 700 7300 200, Z00. 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion + AVG_BE_ 54 3m HF-ANT 130829 VERTICAL Condtion - AVG_54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 39 Mode 39
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-70f 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Vertical Fundamental

Date: 2016-08-25

PEAK_BE 74,
700|
B
&

430 2440, 2450, 2460. 2470, 2450, 2490 2500
Frequency (MHz)
03CHOT-HY.
E_74 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Peak s Left blank

72

Date: 2016-08-25

1050 f\
a7.5)

AVG_BE 54|

430 2440, 2450, 2460, 2470,
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW.0.010KHz SWT-Auto
Detector Peak

Avg. o g Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-80f 77




samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

1+2

Horizontal

Fundamental

Date: 2016.08.25 Date: 2016.08.25
1225 1225
1050 100
o5 o5
peAK BE_74] peAk 74
70.) /_\//\y 709
24 L e m————
350 350
115 175
7840 750, 760, 70, 0 750, 00 000 300 1800 1700 1000 7100 700 2500 700 3000
Frequency (Mie) Frequency (Mz)
site O3CHOT+Y site O3CHOT+Y
Condition - PEAK_BE_74 3m HF-ANT_130529 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130623 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods 40 40
7 7
Date: 2016.08-25 Date: 2016.08-25
1225 1225
1050 105
o5 o75)
ma -/ ‘ 700)
avG_Be_s4 AVG_54
525 521 ————
e S —
-
350 350
115 115
7840 750, 760, 7ar0. 750, 750, 7500 000 300 1800 1700 1000 7100 200 2500 700 3000
Frequency (Hiz) Frequency (Miz)
site acHOTHY o3cHOTHY
Condition - AVG._BE_54 3m HF-ANT 130829 HORZONTAL Condtion - AVG_54 3m HF-ANT_13062 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 40 Mode 40
. 2 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-9of 77



SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

Date: 2016.08.25 Date: 2016.08.25
1225 1225
1059 1059
a5 o4
pEAK e 74 peak 14|
709 709
. .
.
524 SV PP 524 P S T
P ————
359 354
115 114
780 750, 7460, Ey Ty 0. 750 000 100 W00 s 1900 7100 200 200 2700 3000
Frequency (Mie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mode ) 40
2 2
Date: 2016.08.25 Date: 2016.08.25
1225 1225
1050 1054
a5 o7
709 709
avo_ee 54 AV 51
525 sz
N _.___//W—AJ
369 354
115 114
710 750, P By Ty 0. 7500 o0 T00 iS00 oo 100 2100 200 200 2700 3000
Frequency (Hiz) Frequency (Miz)
sie acHOTHY o3cHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT-Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 40 Mode 40
. 2 2

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-10 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2 Horizontal

Fundamental

Date: 2016-08-25

Date: 2016-08-25

1225 1225
105.) 1054
a7 a73|
lpea Be 74 peal 74
700 700
'
bbb
2 T s ettt 529 o R R B R L
PRrR—
35| 35|
175 15|
360 2463.2465.2467 2460, 2471 247 2A75.24T7 2470, A1 240324052487 2409 2491 2493 FASS 24T, 2500 %00 TS0 100 700 1e00 700 200 2500 700, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 rojoct 672834
Peak Mode h Mode 4
P ]
Date: 2016.08.25 Date: 2016.08.25
1225 1225
105 105.)
a7s| ars|
700 700
v e 54 G54
525 52 ——
T [
I I
38| 35|
175) 15|
460 2463.2465.2467 2469.2471 247 2475 2477 2475, A1 240324052487 2409 2491 2493 4S5 247, 2500 000 oS00 700 1e00 Zioo 200 2500 2100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 67283 Project 672834
Av g Mode 4 Mode 4
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-11 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2 Vertical

Fundamental

Date: 2016-08-25

Date: 2016-08-25

1225 1225
105.) 1054
a7 a73|
lpea Be 74 peal 74
700 700
'
24 s e L e v s
35| 35|
175 15|
360 2463.2465.2467 2460, 2471 247 2A75.24T7 2470, A1 240324052487 2409 2491 2493 FASS 24T, 2500 %00 TS0 100 700 1e00 700 200 2500 700, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 rojoct 672834
Peak Mode h Mode 4
P ]
Date: 2016.08.25 Date: 2016.08.25
1225 1225
105.) 105.)
a7s| ars|
700 700
v e 54 G54
525 52
~ ’——/_//’"__J
38| 35|
175) 15|
460 2463.2465.2467 2469.2471 247 2475 2477 2475, A1 240324052487 2409 2491 2493 4S5 247, 2500 000 oS00 700 1e00 Zioo 200 2500 2100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT-Auto
Detector Peak Detector Peak
Project 67283 Project 672834
Av g Mode 4 Mode 4
. 72 72

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-12 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal Fundamental

Date: 2016-08-24

Date: 2016-08-24

1054 1054
w74 w74
peak 74
70.0| A 70.0|
52 529 WWMMJ Wemttbting
pro————
350 350
o o o 7580 D o7t oo Tao 00, g T 7o 70 %06 7700 500
Freauoney () Hreauency e}
Site 03CHO7-HY Site 03CHO7-HY
Condon - PEAK.BE_74 3m HE.ANT_130829 HORIZONTAL Comdtion PEAK_74 3m HF-ANT_130529 HORZONTAL
RN TO0T 000k VEAN 3000 000KHE SWT Auto REA-T000 600KHz VN 3000.000kH2 SWT Auto
Detector Pesk Detector Peak
Proet Grans Propet Gras
Peak et g
66 66
1054 1054
074 074
|
TN
N O B
354 350
13 13
TRy i 780 T o7t G0 a0 00, g T 7o 700 %06 7700 o
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condion - AVG.BE 54 3m HF-ANT 130829 HORIZONTAL Comdtion - AVG, 54 m HEANT 130828 HORIZONTAL
ROV 1008 000Ks 12 VBV 00KHE ST Ao REVT 1000 000K+ VBN 000KHE SWTAuto
Detector Pesk Detector peak
Proet Grass Proct Grams
Avg Mode 4 Mode 4
. 66 66

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C3-13 of 77




samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

Date: 2016-08-24

Date: 2016-08-24

pEAK_BE_74]
1225 1225
'
105.) 1054
a7 a73|
peal 74
700 700
- 52.5| ,MWWMW |
IR R—————
35| 35|
175 15|
S0 B, 7540 7360 700 700 715 %00 TS0 100 700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector ca
Project 67283 rojoct 672834
Peak Mode 4 Mode 4
& &
Date: 2016.08.24 Date: 2016.08.24
VG _Be 54
1225 1225
105.) 105.)
700 700
G54
52 52 I R A
38| 35|
175) 15|
310 2320, 7540, 7360 00 700 Za15 000 oo iS00 700 1e00 Zioo 200 2500 7100 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condon - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 67283 Project 672834
Av g Mode 4 Mode 4
. 66 66

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO2 2417MHz

1+2 Horizontal Fundamental

Date: 2016-08-24. Date: 2016-08-24.
PEAK BE 74
1225 1225
1050) 105.0)
875 a7

PEAK 74

" 52 MM«J P e

359 354
115 114
T, Ty 760, 700 700, P I 00 100 iS00 s 1900 7100 200 700 2700 3000
Frequency (Hie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods o a

Date: 2016-08-24 Date: 2016-08-24.

AVGLBE 54

1225 1225

1050) 105.0]

875 \ a7
700 700f

AVG 54
52 52

350 350)
174 7.4
23102320, 2340, 2360, 2380, 2400, 2420, 2440, 24 000 300 1500 700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW.1.000KHz SWTAuto RBW.1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
43 Mode 43

Avg i Mode

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-15of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
peAK] e 74
1225 1225
1050 Ay 1054
a5 o4
peak 14|
709 . A\/\MM 709 !
R SOPROR oS
y 528
359 354
115 114
T, Ty 760, 700 700, P I 00 100 iS00 s 1900 7100 200 700 2700 3000
Frequency (MHz) Frequency (MHz)
sie o3cHOTHY sie o3CHOT-HY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 61283 Project 67283
Peak Mode i) a
Date: 2016.08.2¢ Date: 2016.08.24
v g
1225 1225
1050 1054
V
a5 o7
709 709
AV 51
sz —— sz ,_k__,,_/—/"_‘—’J
369 354
115 114
SRy Ty 760, 7300 7400, P T o0 T00 iS00 mos. 100 2100 200 700 2700 3000
Frequency (ihz) Freauency (WHz)
sie a3CHOTHY site GaCHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode o Mode o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-16 of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
pean] B _74]
1225 1225
105.) f al 105.|
a7 a73|
peal 74
700 700
1 ettt ]
g 525
35| 35|
175 15|
3107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 672834 Project 672834
Peak Mode 4 Mode 4
Date: 2016.08.24 Date: 2016.08.24
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52 —— 52
38| 35|
175) 15|
S0 Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode “ Mode m

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-17 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-24

1225
105.0) o
875
PEAK_BE 74,
700|
N ,
525 b
350
175
430 2440, 2450, 2460. 2470, 2450, 2490, 2500
Frequency (MHz)

Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto
Detector Pe
Project

Peak Mode i;m Left blank

Date: 2016-08-24

/\f\,\\ AVG_BE 54|
525 =SS —

175
430 2440, 2450. 2460, 2470, 2480, 2490 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak

Avg. ™ Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-18 of 77




SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental

Date: 2016-08-24

Date: 2016-08-24

pea] 8 _74]
1225 1225
105.) f 1054
a7 a73|
peal 74
700 700
1 fo
§ L e e e et B S I | o)
35| 35|
175 15|
3107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 672834 rojoct 672834
Peak Mode 4 Mode 4
Date: 2016.08.24 Date: 2016.08.24
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52 52
T
N S N
38| 35|
175) 15|
107320, Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condon - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode a Mode m

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-19 of 77



SPORTON LAB. FCC R

F Test Report

Report No

.. FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Date: 2016-08-24

1225
105.)
a7
peAK BE 74
700 Lal
w\‘%
525
35|
175
T YT 75, Ty Iy 7. Ty 750
Frequency (MHz)
sie o3CHOT-HY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Pea
Project 67283
Peak Mode 4

Left Blank

Date: 2016-08-24

Avg.

AVG_BE 54|

525

350|

175

430 2440, 2450. 2460, 2470, 2480, 2490 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW.:1.000KHz SWT-Auto

Detector Peak
Project 672834
Mode 44

Left Blank

SPORTON INTERNATI
TEL : 886-3-327-3456
FAX : 886-3-328-4978

ONAL INC.

Page Number
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ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1+2 Horizontal Fundamental

bte 2016.0824 ote 2016.0824
29 129
ad o

enx e 74 venk 74
700 709 JJ \
52.5) %&»’w\‘«m 52.5|

P ————— S

359 354
115 114
780 750, 7460, Ey Ty 0. 750 000 100 W00 s 1900 7100 200 200 2700 3000
Frequency (Mie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector Peak
Project 672834 Project 672834
Peak Mods s Mode &
Date: 2016.08.2¢ Date: 2016.08.24
1225 1225
1050 1054
a5 o7
79 \/NA 704
avo_ee 54 AV 51
525 = 521
~— |
369 354
115 114
710 750, P By Ty 0. 7500 o0 T00 iS00 oo 100 2100 200 200 2700 3000
Frequency (Hiz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condiion - AVG_BE_ 54 3m HF-ANT 130829 HORZONTAL Condtion - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
1 Mode h

Avg i Mode

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-21 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1+2 Vertical Fundamental

Date: 2016.08.24 Date: 2016.08-24
1225 1225
1050) s 1050)

875 875

PEAK_BE 74| PEAK 74
700) 700

MMA \nm«“wm
525 52

———
359 354
115 114
780 750, 7460, Ey Ty 0. 750 000 100 W00 s 1900 7100 200 200 2700 3000
Frequency (Mie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods s &
Date: 2016.08.2¢ Date: 2016.08.24
1225 1225
1050 1054
a5 o7
709 709
avo_ee 54 AV 51
525 52
I N O o
369 354
115 114
710 750, P By Ty 0. 7500 o0 T00 ws0e. oo 100 2100 200 200 2700 3000
Frequency (Hiz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
1 Mode h

Avg i Mode

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-22 of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
1225 1225
1050 T LTSN 1054
a7 a73|
lpea Be 74 peal 74
700 700
.
MMW e s
525 dectrommor e 525 el
Iy —T——
35| 35|
175 15|
460 2463.2465.2467 2460, 2471 24T 2A75.24T7 2470, A1 240324052457 2469 2491 2493 FASS 24T, 2500 %00 TS0 100 700 1e00 700 200 2500 700, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 Project 672834
Peak Mode 4 Mode 46
& &
Date: 2016.08.24 Date: 2016.08.24
1225 1225
105.) 105.)
a7 ars|
700 700
v e 54 G54
525 52
38| 35|
175) 15|
460 2463.2465.2467 2469.2471 247 2475 2477 2475, A1 240324052487 2409 2491 2493 4S5 247, 2500 000 oS00 700 1e00 Zioo 200 2500 2100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 4 Mode 4
. 62 62

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-23 of 77



SPORTON LAB.

FCC RF Test Report

Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
1225 1225
105.) 1054
a7 a73|
lpea Be 74 peal 74
700 yooog 700
sy, R |
525 ottt o L ey e AR R
35| 35|
175 15|
460 2463.2465.2467 2460, 2471 247 2A75.24T7 2470, A1 240324052457 2469 2491 2493 FAS5 24T, 2500 %00 TS0 100 700 1e00 700 200 2500 700, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 rojoct 672834
Peak Mode 4 Mode 46
& &
Date: 2016.08.24 Date: 2016.08.24
1225 1225
105.) 105.)
700 700
v e 54 G54
525 52
1] e
38| 35|
175) 15|
460 2463.2465.2467 2469.2471 247 2475 2477 2475, A1 240324052487 2409 2491 2493 4S5 247, 2500 000 oS00 700 1e00 Zioo 200 2500 2100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condon - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 4 Mode 4
. 62 62

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samran 1as. FCC RF Test Report

Report No. : FR672834C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

Date: 2016-08-24

Date: 2016-08-24

PeA oE 74
1224 1224
1059 1050
a7 a1
penk 74
704 ; 704
L ol RRRRTR PR
52 524 SRR
359 359
175 174
S0 %7 7340 7350 D 7400 7015 G0 w00 w00 700 s00 zioo 76 700 700 3000
Froquency (o) Freauency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Condiion - PEAK_BE_74 3m HF-ANT._130829 HORIZONTAL Condiion - PEAK_74 3m HE-ANT_130829 HORIZONTAL
RBW-1006 000KHz VEW-3000 000KHz SWT-Auto RBW-1000.000KHz VEW 3000.000KHz SWT Auto
Detector Detector
Proct 672634 Propct 6263
Peak o &7
60 60
Date: 2015.08.24 Date: 2016.08.24
Ao B 51
1224 1224
1059 1059
a7 a1
704 704
A5
52 52 B ——
[ N TR A
359 354
s 1
S0 3570, 7300, 7350 750, 7400, 715 G0 00 00 700 s00  zioo 7300 7500 7100 T
Frequency (MHz) Frequency (MHz)
Site 03CHO7-HY Site 03CHO7-HY
Conditon - AVG_BE. 54 3m HF-ANT_130829 HORZONTAL Condition - AVG_54 3m HF-ANT 130629 HORIZONTAL
RBW-1000,000KHz VW1 000KHz SWT Auto RBV-1000 000KHz VW -1.000KHz SWT Auto
Detector Peak Detector Peak
Project 672634 Projct G283
Avg Mode 47 Mode a7
. 60 60

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

1+2 Vertical

Fundamental

Date: 2016-08-24

Date: 2016-08-24

pEAK_BE_74]
1225 1225
1
105.) g 1050
a7 a73|
peal 74
700 700
1
L P e e T R
35| 35|
175 15|
S0 B, 7540 7360 700 700 715 %00 TS0 100 700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector Peak Detector ca
Project 672834 rojoct 672834
Peak Mode a7 Mode 47
&0 &0
Date: 2016.08.24 Date: 2016.08.24
VG _Be 54
1225 1225
1050 105.) 4
a7s| ars|
700 700
G54
52 52 —
[ I R
38| 35|
175) 15|
310 2320, 7540, 7360 00 700 Za15 000 oo iS00 700 1e00 Zioo 200 2500 7100 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condon - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 47 Mode a7
. 60 60

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO2 2417MHz

1+2

Horizontal

Fundamental

Date: 2016.08.24 Date: 2016.08.24
peAK] e 74
1225 1225
1059 1059
a5 o4
peak 14|
700 f\r\\,w 700)
1 \
" M LN RN |
528
359 354
115 114
T, Ty 760, 700 700, P I 00 100 iS00 s 1900 7100 200 700 2700 3000
Frequency (Hr) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 67283 Project 672834
Peak Mods 4 a8
Date: 2016.08.2¢ Date: 2016.08.24
v g
1225 1225
1050 W 1054
a5 o7
709 709
AV 51
sz sz '——/"“J
369 354
115 114
SRy Ty 760, 7300 7400, P T o0 T00 iS00 mos. 100 2100 200 700 2700 3000
Frequency (ihz) Frequency (Miz)
sie acHOTHY o3cHOTHY
Condiion - AVG_BE_ 54 3m HF-ANT 130829 HORZONTAL Condtion - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
h Mode @

Avg i Mode

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samran 1as. FCC RF Test Report

Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
pea ee 74|
1225 1225
1050 100
o5 o5
peAk 74
700) // 700)
1
L s
350 350
115 175
FETToTY a0, 7360, 7560, 700, 7. 7440 24 000 4300 1800 1700 1000 72100 700 2500 700 3000
Frequency (Hie) Frequency (HHz)
site O3CHOT+Y site O3CHOT+Y
Condition - PEAK_BE_74 3m HF-ANT_130329 VERTICAL Condtion - PEAK_74 3m HF-ANT_130823 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods 4 a8
Date: 2016.08-24 Date: 2016.08-24
VG, ee 54|
1225 1225
1050 105
W
o5 o75)
700 700)
AVG_54
521 521 i
N — R
350 350
115 115
FETTTY a0, 7360, 7560, 700, 7. 7440 24 000 300 1800 1700 1000 7100 200 7500 700 3000
Frequency (Miz) Frequency (HHz)
site O3CHOTHY O3CHOTHY
Condition - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condtion - AVG_54 3m HF-ANT_130628 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 4 Mode 4

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

Date: 2016-08-24 Date: 2016-08-24
PEAK| BE 74,

1225 1225

1050 | 105.0|

875 875

PEAK_74]

70.0/ MM 700/
. : M -

525 S — R L

35| 35|
175 15|
3107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 Project 672834
Peak Mode 49 Mode 49
Date: 2016.08.24 Date: 2016.08.24
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52: T et 52
38| 35|
175) 15|
S0 Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE_ 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 49 Mode 49

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-29 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-24

1o WY

WM%"«, PEAK_BE 74|
™ W'M”’MW

525 Ao

430 2440, 2450, 2460. 2470, 2450, 2490, 2500
Frequency (MHz)

Site 03CHOT-HY.

Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL

RBW:7000.000KHz VBW:3000.000KHz SWT-Auto

Detector Pe

Project

Peak Mode i;m Left blank

Date: 2016-08-24

AVG_BE 54|
525

]
350|
175
430 2440, 2450. 2460, 2470, 2480, 2490 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL
RBW.1000.000KHz VBW.1.000KHz SWT-Auto
Detector Peak

Avg. o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-30 of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

1+2 Vertical Fundamental

Date: 2015.08.24 Date: 2016.08.24
pea] o 74
1225 1225
1050 f 1050
o7 o7
penk 74
709 709
!
: - 525 e
e
350 359
174 174
0z, 0 70 750 Za00. B2 T4 2i50 00 00 00 W00 a0z Z06 700 Zo0. ET)
Frequency (Mz) Frequency (MHz)
ste aCHOT-Y Ste a3CHOT-HY
Condiion - PEAK_BE 74 Im HF-ANT_130629 VERTICAL Condition - PEAK_74 3m HF-ANT._130629 VERTICAL
RBW-T000:000KHz VBW-3000.000KHz SWT-Auto RB-T000.000KHz VEW-3000.000KHz SWT-Auto
Detector 3 Detector

ca ca
Project 67283 Project 672834
Peak Mode 49 Mode 49

Date: 2016-08-24 Date: 2016-08-24
AVG| BE 54|

1225 1225

1050 ! 105.0|

875 a75)

700| 700|

,,«ff’ﬂv . e sa

52 S 52 —
38| 35|
175) 15|
S0 Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condon - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 49 Mode 49

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-31of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1+2 Vertical Fundamental

Date: 2016-08-24

1225
105.0|
875
PEAK_BE 74|
"’WMW.MM

700|
525
350
175
430 2440, 2450, 2460. 2470, 2450, 2490, 2500
Frequency (MHz)
Site QT
Condition m HF-ANT_130829 VERTICAL

REW 0000k VANL3000. 000Kk SWT Auto
Detector
Pr

peak - Left blank

Date: 2016-08-24

M AVG_BE 54|
525 =i

]
350|
175
430 2440, 2450, 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
Site 03CHOT-HY
Condition AVG_BE_4 3m HF-ANT_130829 VERTICAL

RBW:1000.000KHz VBW1.000KHz SWT-Auto
Detector Peak

Avg. o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-32 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH10 2457MHz

1+2 Horizontal Fundamental

Date: 2016-08-24. Date: 2016-08-24.

1225

105.0) W 105.0/
875 875
PEAK_BE 74| pEAK 74
1

700 700
gt idinsa e
525 525

1225

359 354
115 114
780 750, 7460, Ey Ty 0. 750 000 100 W00 s 1900 7100 200 200 2700 3000
Frequency (Mie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector Peak
Project 672834 Project 672834
Peak Mode 50 Mode 50
& &
Date: 2016.08.2¢ Date: 2016.08.24
1225 1225
1050 1054
a5 o7
709 709
avo_ee 54 AV 51
525 52
369 354
115 114
710 750, P By Ty 0. 7500 o0 T00 iS00 oo 100 2100 200 200 2700 3000
Frequency (Hiz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condiion - AVG_BE_ 54 3m HF-ANT 130829 HORZONTAL Condtion - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode S
. 68 68

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-33 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH10 2457MHz

1+2 Vertical

Fundamental

Date: 2016-08-24.

Date: 2016-08-24.

1225 1225
1050) //\u@f\n 1050)
o5 o5
peAK BE_74] peAk 74
Tool : 700
525 Vi 525 e — e
350 350
115 175
7840 750, 760, 70, 780, 750, 00 500 T30 7800 Ti00. 1900 700 700, 2606 200 3000
Frequency (Mie) Frequency (Mz)
site O3CHOT+Y site O3CHOT+Y
Conditon PEAK_BE 74 3m HF-ANT_130529 VERTICAL Condtion PEAK_74 3m HF-ANT_13029 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods 50 50
& &
Date: 2016.08-24 Date: 2016.08-24
1225 1225
1050 AVaV=Vavay 105
o5 o75)
700 700)
M AVG_BE 54 AVG_54
525 521
~— S N RO B R
350 350
115 115
7840 750, 760, 7ar0. 750, 750, 7500 000 T30 7800 100 1900 700 Z00. 2600 200 3000
Frequency (Hiz) Frequency (Miz)
site O3CHOTHY O3CHOTHY
Condition - AVG_BE_54 3m HF-ANT 130829 VERTICAL Condtion - AVG_54 3m HF-ANT_130628 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode S
. 68 68

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
1225 1225
1059 1059
a5 o4
pea e 74 peak 14|
709 ; 709
528 524 2 s
o ————
359 354
115 114
760 2463.2465.2467 24602471 4T3 2475.24T7 2470 2401 2403, G5 2497 2400, 24012493 TGS 2457, 2500 000 100 W00 s 1900 7100 200 200 2700 3000
Frequency (Hite) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condiion - PEAK_BE. 74 3m HF-ANT_130629 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130629 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector Peak
Project 672834 Project 672834
Peak Mode 51 Mode 51
£l £
Date: 2016.08.2¢ Date: 2016.08.24
1225 1225
oA 1054
a5 o7
709 709
avG B b4 AV 51
525 52 ——
L .
369 354
115 114
7960 2463.2465.2467 24692471 4T3 2475.24T7 2470 2401 2403, 7G5 2487 2433, 2401 2493, FASS 2457, 2500 o0 T00 ws0e. oo 100 2100 200 200 2700 3000
Frequency (Mitz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condiion - AVG_BE_ 54 3m HF-ANT 130829 HORZONTAL Condtion - AVG. 54 3m HF-ANT_130829 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 51 Mode 5
. 60 60

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-350f 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

1+2 Vertical Fundamental

Date: 2016.08.24 Date: 2016.08.24

1225 1225

05,0 wertedans 1050

o5 o5

peaK_ee_74| peAk 74
700 700
;

24 B [ e eI e

350 350

115 175

7460 2463.2465.2467 2460 2471 24T 24752411 2AT8 2461 2483, 405,246 2480 2491 243 405 2407, 2500 000 300 1800 1700 1000 7100 700 2500 700 3000
Frequency (Hite) Frequency (Mz)
site O3CHOT+Y site O3CHOT+Y
Condition - PEAK_BE_74 3m HF-ANT_130329 VERTICAL Condtion - PEAK_74 3m HF-ANT_130823 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector Peak
Project 672834 Project 672834
Peak Mods 51 Mode 51
&0 &
Date: 2016.08.24 Date: 2016.08-24

1225 1225
1050 105

o5 o75)

700 700)

\Af\/\’ AVG_BE b4 AVG 54
525 = 52

369 354
115 114
7960 2463.2465.2467 24692471 4T3 2475.24T7 2470 2401 243, 7G5 2487 2433, 2401 2493, A5 2457, 2500 o0 T00 ws0e. oo 100 2100 200 200 2700 3000
Frequency (Mitz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT-Auto RBW:1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 51 Mode 5
. 60 60

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-36 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Date: 2016.08.24 Date: 2016.08.24
pen B 74
1225 1225
105.) 105.) b
A -
a7 a7
pEAK 74
700 700
1
\lestsispripriapnd
52 525
350 35|
173) 175]
507520 740 7360 7360, 7400 770 7440, 2450 00 00 4500 700 1900 700 700 2600 2700 3000
Frequency (MHz) Frequency (MHz)
si 03CHOT-HY site 03CHOTHY
Condion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 3m HE-ANT_130820 HORZONTAL
RBW:T000.000KHz VBW:3000.000KHz SWT Auto REW:T000.000KHz VBW:3000.000KHz SWT Auto
Detector Detector
Project 672834 Project 672834
Peak % %
50 50
Date: 2016.08.24 Date: 2016.08.24
vl g 54
1225 1225
1059 105.) .
VY
a5 Wy a7
700 700
A6 54
52 52 1 5
380 350
15 75|
07520, 7540 7360 7560, 2400, 7, P 00 TI00 1800 700 1900 Zi00. 700 2800 2700 EC
Frequency (HHz) Frequency (MHz)
sie 03CHOT-HY site a3CHOHY
Condiion - AVG_BE_54 3m HF-ANT 130820 HORZONTAL Condon - AVG. 54 3m HE-ANT_130629 HORIZONTAL
RBV-1000.000KHz VBW:3 000KHz SWT Auto REVV-1000.000KHz VBW:3.000KHz SWTAuto
Detector Peak Detector Peak
Project 612634 Project 672834
Av g Mode 5 Mode 52
. 50 50

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-37 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-24

R

875
PEAK_BE 74,
700|
N

525 Tt

430 2440, 2450, 2460. 2470, 2450, 2490, 2500
Frequency (MHz)

Site 03CHOT-HY.

Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL

RBW:7000.000KHz VBW:3000.000KHz SWT-Auto

Detector Pe

Project

Peak Left blank

Date: 2016-08-24

1225
1050
875
700|
AVG_BE 54|

525 :
350|
175

430 2440, 2450. 2460, 2470, 2480, 2490 2500

Frequency (MHz)

Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector

Avg. o e Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-38 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08-24 Date: 2016.08-24
PEAK| BE 74
1225) 1225|
105.0/ 1 WVW\/\/‘AW 105.0| 1
875 875
PEAK 74
700 700)
[ L
R —
X 525 m——
e ———e—
350 350
175 175
3102320, 7540, 360, 2560, 2400, 2420, 2440 2450 000 TS0 1500 1700 1800 2100 2300 2500 2700, 3000
Frequency (MHD) Frequency (MH)
site 03CHOT-HY. Site 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL Conditon PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector cal
Project 672634 Project 67263
Peak Mode 52 Mode 52
50 50
Date: 2016.08-24 Date: 2016.08-24
av|ee 54
1225 1225|
1050 1050 2
/\NV\/\/\/\//\/\/\[V\/V
a7 a5
700 700
0 o VG 54
350 350
175 175
25102520, 40, 7360 7580, 2400, 220 2440 24 000 T00. TS0 700 %00 Zi00. 2300 2500 2700, 3000
Frequency (MHz) Frequency (MH)
Site O3CHOTHY Site 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Conditon AVG_E4 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT Auto RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode E) Mode 5
. 50 50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-39 of 77



samran 1as. FCC RF Test Report

Report No

.. FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - R

1+2

Vertical

Fundamental

Date: 2016-08-24

Peak

Site
Condition

Detect
Project

a7
peAK BE 74
700
2 Ny,
35|
175
T YT 75, 7. Ty 750

2460. 2470,
Frequency (MHz)

03CHOT-HY.

PEAK_BE_74 3m HF-ANT_130829 VERTICAL

RBW:7000.000KHz VBW:3000.000KHz SWTAuto

tor Peal

t 672834

52

50

Left blank

Date: 2016-08-24

Detect

Avg.

Site
Condition

Project
Mode

1225
1050
875
700|
AVG_BE 54|
525 e e AR
350|
175
430 2440, 2450, 2460, 2470, 2480, 2490 2500
Frequency (MHz)
03CHOT-HY

AVG_BE_4 3m HF-ANT_130829 VERTICAL
RBW.1000.000KHz VBW3.000KHz SWT-Auto
tor Peak

672834

52

50

Left blank

SPORTON INTERNAT!
TEL : 886-3-327-3456
FAX : 886-3-328-4978

IONAL INC.

Page Number

1 C3-40 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

Date: 2016.08.24 Date: 2016.08.24
pea ee 74|
1225 1225
1050 W 100
o5 o5
peAk 74
700 700 t
T Wsmstootiapintans
L e Prwwmmm————cL T S
350 350
115 175
FETToTY a0, 7360, 7560, 700, 7. 7440 24 000 300 1800 1700 1000 72100 200 2500 700 3000
Frequency (Hie) Frequency (Mz)
site O3CHOT+Y site O3CHOT+Y
Condition - PEAK_BE_74 3m HF-ANT_130529 HORIZONTAL Condtion - PEAK_74 3m HF-ANT_130623 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods 5 &
EY 5
Date: 2016.08-24 Date: 2016.08-24
VG, ee 54|
1225 1225
1050 105
o5 o75)
700 700)
AVG_54
521 1 e 521 =
(R e
350 350
115 115
FETTTY a0, 7360, 7560, 700, 7. 7440 24 000 300 1800 1700 1000 7100 200 7500 700 3000
Frequency (Miz) Frequency (Miz)
site acHOTHY o3cHOTHY
Condition - AVG._BE_54 3m HF-ANT 130829 HORZONTAL Condtion - AVG_54 3m HF-ANT_13062 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT-Auto RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode &
. 50 50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C3-41 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO04 2427MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-24

10508t
875

PEAK_BE 74|
700

MM%W

2430 2440 2450, 2460, 2470, 2480, 2490, 500
Frequency (Hz)
Site 03CHO7-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW.:7000.000KHz VBW:3000.000KHz SWTAuto
Detector
ject

Peak o Left blank

Date: 2016.08-24
1225
1050
o5
700
| R avG e 54
525 R 5
350
115
T T 750, T, 710, 780, 5. 7500
Frequency (Miz)
site O3CHOTHY
Condition - AVG._BE_54 3m HF-ANT 130829 HORZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT Auto
Detector Peak

Avg. o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-42 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO4 2427MHz - L

1+2 Vertical Fundamental

Date: 2016-08-24. Date: 2016-08-24.
PEAK_BE 74|

1225 1225

1050) 105.0)

g AV
875 a7
PEAK 74
700 700 MMJ l\w
1
ks sibiaies

528 i
359 354
115 114
T, Ty 760, 700 700, P I 00 100 W00 s 1900 7100 200 700 2700 3000
Frequency (Hie) Frequency (Mz)
sie o3cHOTHY sie o3CHOT-HY
Condtion - PEAK_BE. 74 3m HF-ANT_130829 VERTICAL Condtion - PEAK_74 3m HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector eal
Project 672834 Project 672834
Peak Mods 5 &
EY ES
Date: 2016.08.2¢ Date: 2016.08.24
v g
1225 1225
1050 1054

04 o

sz 1 sz M/"—"““’—’J
369 354
115 114
SRy Ty 760, 7300 7400, P T o0 T00 iS00 oo 100 2100 200 700 2700 3000
Frequency (Miz) Frequency (Miz)
sie acHOTHY site o3cHOTHY
Condtion - AVG_BE._ 54 3m HF-ANT 130629 VERTICAL Condtion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT-Auto RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode &
. 50 50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-43 of 77




ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ac VH40 CHO4 2427MHz - R
1+2 Vertical Fundamental
)
Frequency (MHz)
Gondion - PEAK. PR 78 3m HF-ANT_130820 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
K Qoosor b, ft blank
Pea E Left blan
b 2
Gondion AV, BE_ 54 3m HEANT 130629 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT-Auto
A el ) ft blank
vg. E Left blan

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978 Page Number 1 C3-44 of 77



samran 1as. FCC RF Test Report

Report No. : FR672834C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

1+2

Horizontal

Fundamental

Date: 2016-08-25

Date: 2016-08-25

pean] B _74]
1225 1225
105.) f 1054
a7 a73|
peal 74
700 700
1 I {
A ———
O —
525 -
35| 35|
175 15|
3107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Condon - PEAK_74 m HF-ANT_130829 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 rojoct 672834
Peak Mode 5 Mode 5
E 5
Date: 2016.08.25 Date: 2016.08.25
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52 52 M
38| 35|
175) 15|
S0 Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE. 54 3m HF-ANT_130829 HORZONTAL Condion - AVG. 54 3m HF-ANT_130629 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode 5
. 56 56

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C3-45 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - R

1+2 Horizontal Fundamental

Date: 2016-08-25

1225
R W e P
815
PEAK BE 74
700
1
525
350
175
0 20, 2450 2480 7450, 7500

2460. 2470,
Frequency (MHz)
Site 03CHOT-HY.
Condition PEAK_BE_74 3m HF-ANT_130829 HORIZONTAL
RBW:7000.000KHz VBW:3000.000KHz SWT-Auto
Detector Pe
Project

Peak Left blank

Date: 2016-08-25

1225
1050
\/'V\/\/\/\/\/‘\/\
a7
700
avG_BE 54
525
S ——
354
173
TETTY 750 760, 770, 760 750, 7500
Frequency (HHz)
site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT 130629 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak

Avg. o Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978 Page Number 1 C3-46 of 77



ssamron 0. FCC RF Test Report Report No. : FR672834C

Date: 2016.08.25 Date: 2016.08.25
pean] B _74]
1225 1225
105.) f o 1054
a7 a73|
peal 74
700 700
1 71
3 . EX e L S ol
35| 35|
175 15|
3107320, Ty 7360, 750, 700 prrTy 7440 2450 %00 TS0 100 1700 1e00 700 200 2500 200, 3000
Frequency (MHz) Frequency (Hz)
sie o3CHOT-HY sie o3CHOTHY
Condtion - PEAK_BE_74 3m HF-ANT_130829 VERTICAL Condion - PEAK_74 Im HF-ANT_130829 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWT-Auto
Detector eak Detector ca
Project 67283 Project 672834
Peak Mode 5 Mode 5
E 5
Date: 2016.08.25 Date: 2016.08.25
vl e 54
1225 1225
105.) f 105.)
a7s| ars|
700 700
G54
52
38|
175) 15|
S0 Ty 7360, 7380, 700 %0, 7440 2450 000 oo iS00 700 1e00 Zioo 200 200 7100, 3000
Frequency (MHz) Frequency (MHz)
site o3CHOT-HY site o3CHOTHY
Condtion - AVG_BE 54 3m HF-ANT 130829 VERTICAL Condion - AVG. 54 3m HF-ANT_130629 VERTICAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT-Auto
Detector Peak Detector Peak
Project 672834 Project 672834
Av g Mode 5 Mode 5
. 56 56
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